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Ilepexaax ykpaiHCBKOIO MOBOK, ABTEHTHYHICTH o PeecTpaniiiHoro nocBixyeHHst
SIKOr0 MiATBEpPA’KEHAa YNOBHOBAXKEHOK 0¢00010 Ne Bil p.
3asBHuka (SIBopchka T.FO.), indopmauii mnpo

3aCTOCYBAHHS JiIKapCHKOro 3acoly

JIncrok - Braaanm: Indopmanisi 1iist KopueryBaya

AJIBEMT 250 OJI mOpoIIOK i pO3UMHHMK 7S PO3YMHY A7 iH’ €Kit
AJIBEMT 500 OJ] mopomoK i po3unHHMK A pO3YMHY IS iH’ €Kit
AJIBEUMT 1000 OJT nopomox i PO3UMHHMK JUI PO3UMHY IS iH €Kil
AJIBEUT 1500 OJI mOpomIOK i po3YMHHMK T PO3UMHY IS iH’ €KL
AJIBEMT 2000 O] MOPOIIOK 1 PO3YMHHUK [UISl PO3YUHY [UIs iH €Ki
AJIBEWT 3000 OJ] mopomoK i po3YMHHHK 1118 PO3UMHY 714 iH’ €Kil

OxkTokor anbda (pekomOiHaHTHHI moackkuit pakrop VIII sropranHs)

IIpounTaiiTe yBaskHO BCi NMYHKTH HbOr0 BKJAJUINY, Mepull HiXK PO3MOYAaTH 3aCTOCOBYBATH
npenapar, Tak sik TYyT MiCTHTbcsl BaxJ/JuBa iHgpopManis ais Bac.
- 30epiraiiTe 1eH TUCTOK-BKIaAUIL. MOXKIMBO, BaM JIOBEIETHCS MPOYUTATH 11 LIe pas.
- Sxmo y Bac € sxi-HeOyap 10JaTKOBI NMTaHHs, 3BEPHITHCS 10 CBOTO Jikaps abo dapmaieBTa
abo mMezcecTpH.
- llei mpenapat Oyn0 npu3HaueHO TiNbKMU A71s Bac. He pamaiite ioro inmmM. Ile Moxe
HALIKOJUTH 1M, HaBiTh AKLIO O3HAKU XBOPOOHU Taki Xk, K y Bac.
- Sxkmo BU BUABUIM Oyab-aKi NoOiuHi edekTH oOroBopiTh I1X 3 BalIUM JiKapeM abo
dapmaneBToM abo MezacecTporo. Brmovaroun Oynab-sKi MOXJIMBI noGivHI edekTH, mo He
nepepaxoBaHi B JaHoMy iHpopmauiiHomy aucTky. Jlusuce ITyHkT 4.

IITo B nbomy BrJIaIHII

1. II{o Take AJIBEMT i aa woro Bin 3aCTOCOBYETBCS

2. 1llo moTpi6HO 3HaTH, mepu Hix 3acTocoByBatH AJIBEMT
3. sk 3acrocoByBat AJIBEUT

4. MosxnuBi no6iyHi epeKkTu

5. SIx 36epiratu AJIBEWUT

6. BmicT ynmakoBk# Ta iHIoi indopmartii

o Take AJIBEMT i 151 woro BiH 3acTOCOBYETBCS

AJIBEWT Mictuth Aif0uy pedoBHHY OKTOKOT anb(a, peKOMOIHAHTHHH IH0ACHKHii ¢daktop VIII
3ropTaHHs, OTPUMaHMH 3a J0NOMOroro TexHoorii pekom6inanTHoi JIHK. ®akrop VIII HeoOXigHumii
IUIsl YTBOPEHHsI 3TYCTKIB KPOBI i 3yTUHKH KPOBOTEYi.

V mnauieHTiB 3 remodinmiero A (BpomkeHuM jaedimurtom daxropa VIII) Bin BigcyTHil ab6o He
(G YHKLIOHYE HaJIeKHUM YUHOM.

AJTBEWUT 3actocoByroTh Asis NiKyBaHHA i MONMepeKEHHS KPOBOTEY Yy Mali€HTIB ycix rpym 3
remo(iniero A (crnazkoBe NOPYLIEHHS 3rOpPTaHHs KPORBi, BUKJIMKaHe BiacyTHicTio daktopa VIII).

AJIBEWT BurotonsioTs 6e3 noaasanHs OiKa JIXOAMHH i 61/1Ka TBAPUHHOTO MIOXO/UKEHHS, B YChOMY
BUPOOHMYOMY TPOIIEC.

2. Illo noTpi6Ho 3HaTH, Nepi Hik 3acTocoByBaTH AJIBEMT
He 3acTocosyiite ATBEHT
- JSlxmo y Bac anepris Ha OKTOKOr anb(da, abo 10 OyAb-SKOro KOMIIOHEHTY npe )
NepepaxoBaHuX B po3iii 6).
- JSxwo y Bac anepris Ha 10 Oijka MuLIel abo XOM'SIKiB.
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SIKIO BM HE 3HA€Te TIPO LI, 3BEPHITBCA A0 CBOTO JIiKaps.

IonepemkeHHs i 3an00iKHI 32aX01H

[IpoxoHcynbTyliTecs 3 Baium niKapeM Tepll HiX 3aCTOCOBYBaTH AJIIBEUT. Bu noBuHHi
TIOBiZIOMMTH CBOTO JTiKaps, Ko By monepenko TiKyBanucs npenaparamu daxropa VIII, ocobiauso
a0 By po3pobumm iHriGiToOpH, TaK K TaM MOXe OyTH G111 BUCOKUI PU3HUK, 11O 1€ TTOBTOPUTHCA
me pas. IHribitopu GIOKYIOTh aHTUTiNA MPOTH daxropa VIII, ne npussomuth OO 3HMKCHHA
e(heKTUBHOCTI AJIBEWT i 3ano6irae KOHTPOMOBAHHIO KpOBOTeUi. PO3BHTOK iHriGiTOpIB € BIIOMUM
yCKJIaJHeHHsAM Tpy JikyBaHHI remodinii A. Skmo kpoBoTeda HE KOHTPOJIOETHCA 3 AJIBEMT,
oJ[pa3y MOBiJIOMTE CBOTO JIIKApsI.

IcHye pizKicHa MOMJIMBICTH TOTO, IO BH MOXKETE BiadyBaTH aHa(iNaKTUYHY PEaKuilo (Baxka,
panToBa ajepriyHa peaxiis) Ha AJIBEMT. Bu noeunHi OyTH NOBiOMJIEHi MpO paHHi O3HAKM
alepriuHMX peakiliii Taki K BMCHII, KPONHB'SHKA, MOsBa nyxupis, cBepOiX, HaOpAK ryd i sA3uKa,
TPYJHONII AMXaHHS, XPUIH, BAXKKICTh Y TPYSX, 3arajibHe BiUYTTS HE3Ty’KaHH:, 1 3aaMOPOYCHHS.
[li cMMNITOMH MOXKYTh OyTH paHHIM MOMEpeKEHHAM aHa(iTaKTUIHOrO IIOKY, MPOSIBU SIKOTO
MO3KYTb TIPOSIBIISTHCH BKJIIOUATH pi3Ke 3aaMOpOYEHHs, BTPaTy CBiZIOMOCTI, 1 YTpyAHEHE qUXaHHS.

KO BMHMKHE SKHHA-HeGYIb 3 UMX CHMITOMIB, iH(Y3il0 MOBMHHO HeraiHo 3ymMHUTH. Baxki
CUMITOMH, BKTIOYAIOYH YTPYIHEHHs [MXaHHA 1 HENpUTOMHICTh, BHMAraioTh HeraiHoro
TEPMIHOBOI'O JIKYBaHHS.

Pozeumox @axmopa VIII inzibimopis y nayicnmie

Sxmo pisenb daxropa VIII Bamoi niaasmMu He 10Csrae O4iKyBaHOTO piBHS, a00 AKIIO KPOBOTEYA HE
aJleKBaTHO KOHTPONILOBaHa, MNpH 30iblIEeHHI HACTYMHOI J03H, CIIil 3amiZio3pUTH TPHCYTHICTH
inri6itopie dakropa VIII. HasBricTs inriGitopis dpakropa VIII Gye nepeBipSTHCs BalMM JIiKapeMm.
Slkuio y Bac posBuHyaucs iHriditopu daxropa VIII, MoxmmBo, Oyne norpibHa OinblIa KibKICTh
AJIBEWT 1m06 KOHTpOJIIOBAaTH KpoBOTedy. SIKIIO 1 1032 HE KOHTPOIIOE Ballle KPOBOTEHY, Jikap
MO’Ke PO3IJIHYTH MUTAHHA PO BUKOPUCTAHHs iHWIOrO mpenapaty. He 30iIbIIYHTE CyMapHy J03Y
AJIBEMT, mo6 KOHTpOOBaTH KpoBOTEdy Oe3 KOHCYJIbTALl 3 JIIKapeM.

JiTH i miaTiTKH
TepepaxoBaHi [oNepe/uKeH s i 3an00KHI 3aX0U /10 3aCTOCYBaHHs JUIA I0pOC/IHX i mite#t (Bix 0 oo
18 pokiB).

Inwi Jdikapebki 3acoon i AIBEHUT
TToBizoMTe CBOrO JiKaps, SKIIO BU NPUAMAETE, OCTAHHIM 4acoM NpuiMany abo MOKeTe NpuiMaTi
Oy1b-sKi iHILI JIIKH.

BaritHicTh i roqyBaHHs rpyaao
Skmo Bu BaritTHa aGo X ToJAyeTe TPYAMIO, AyMaeTe, IO BarirHa abo IaHyeTe 3aBariTHITH,
sanuTaiiTe y Bamoro Jikaps npo 3acTepeskeHHs Nepul HiXX 3aCTOCOBYBATH Npenapar.

BnJMB HA 31aTHICTH KepYBaTH aBTO a00 iHIIMMH MeXaHi3MaMH
AJIBEUT wHe BrsiMBae Ha 3]aTHICTb KepyBaTHu aBTOMOOLIEM a00 Oyab-IKUMM IHIIMMH BaKKHUMH
MeXaHi3MaMH.

AJIBEMIT micTuth HaTpiii
Ipenapar mictuth 0.45 MMonb Hatpito (10 mMr) B oaHOMY ¢nakoni. Jlo yBarv maui€HTIB 110
3HAXOIATHCSA Ha KOHTPOJIbOBaHIM Ji€Ti HATPIIO.

3. Sk 3acrocoByBaTH AJIIBEUT
Bama Tepamis NOBMHHa OyTH CIIPSMOBaHa JiiKapem 3 JOCBiIOM B JOTJIsA A1
remoginicro A.
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Bam nikap po3paxye Baury no3y AJIBEUT (y Mixxnapoanux oguHMLEX a60 MO) inauBiayansHO 10
Bamoro CTaHy Ta MacH Tijia, a TAKOX BUKOPHUCTAHHA s MPOINaKTHKK M JIKyBaHHs KPOBOTEM.
YacroTa BBeleHHs Oyjie 3a/ie)KaTH BijJ TOT0, HACKLIbKH AJIBEUT edextupnuii y Bamomy Bumaxy.
SIx mpaBuIIO 3aMicHa Tepariis 3 AJIBEUT ue noBrotpusaie JTiKyBaHHS.

3apk¥ TpHiiMaiiTe MperapaT TOYHO TaK, K Mpomucas jikap. OGroBopits ue 31 CBOIM JliKapeM,
K10 BU He BIIEBHEHI.

Jo3yBaHHs 15 npocbmaKTnKn KpoBOTEY

3puuaiina 103a Oyae Bin 20 10 40 MO oktokor anbha Ha Kiorpam Macu Tina, IO BBOAMTECS 3
inTeppanom Bix 2 10 3 aHiB. IIpoTe, B esAKMX BUNAIKaX, OCOOIMBO Y MOJIOIMX Nali€HTIB, MOXKYTh
6yTi HeoOXimHi 61kl KOPOTKI IPOMIXKKH Yacy abo Gilbll BUCOKI J03H.

Jlo3yBaHHsl /151 TIKYBaHHSI KPOBOTEY
J103a OKTOKOT alb(ha po3paxoByeThCs BiAMOBIAHO 10 MacH Tina i piBus Paktopa VIIL
Koediuient pisnis ®axtopa VIII 6yae 3anexkaTu Bill TAKKOCTI i JoKaizawil KpOBOTeHI.

| losa OJI=maca Tina (kr) x 6axanuit dakrop VIII ninumenns (% Bia HopMasibHOrO) X 0.5 l

V HaBejeHiil HHKue TaGIHILI cXxeMa piBHIB MiHiManbHOTO piBHA dakTopa VIII B kpoBi. ¥V BUNAIKY 3
nepesiueHMMH BUNAAKaMy remoparii, aktueHicTs ¢paktopy VIII He mOBMHHA OMYCKAaTHCS HMXKYE
3aaHoro piBHA (y % BiJl HOPMAJIBHOTO) MPOTATOM BiIOBIHOTO TIEPIOAY.

Ipy meBHMX OGCTaBMHAX, OiblIa KiTbKICTh, HDK po3paxoBaHa MOKe 3HaZOOMTHCA, 0CcO0JIMBO Y
BHMIAJKaX iHriGiTopa Npu HU3KOMY THTPI.

Sxmo y Bac € BiggayTTs, 1110 edexrt AJIBEUT HemocraTHiH, 3BepHiThCs 10 Bamoro nikaps.

Bam stikap Gyjie BMKOHYBaTH BiAIOBiaHi nabopaTopHi TecTd, OO MEPEeKOHATHCH, WO y BaC €
anexsatuii paktop VIII Ha neHux piBHsX. Lle 0cOBMMBO Baj#UIMBO, AKIIO y Bac Oyiu cepiozHi
omeparii.

3acTocyBanus y airei i migaiTkis (Bix 0 1o 18 pokis)

PekoMeHpalii 1010 J03yBaHHs I JIKYBaHHS KpoBoTeH, HaBeJleH] BHIIE, OJHAKOBI /Ui AiTeH i
nopociux. Jns npodinakTukk KpoBoTey B AiTei y Bili g0 6 pokis, no3u 20 10 50 MO Ha kinorpam
MacH Tina 3 iHTepBajioM Bix 3 nm0 4 pasiB Ha TWKIEHb. BBeaeHHs AJIBEWUT vy nireit
(BHYTpIIIHHOBEHHO) He BiAPI3HAETBCS BiJ BBEJEHHS 1A MiAniTKiB. LleHTpanbHuil BeHO3HMH
npuctpiii (CVAD) MoKe CcTaTH HEOOXiJHMM, OO NPOBOAMTH HacTi iHdy3ii daxtopa VIII
npernapary.

Cuooci6 i mJIsiXu BBeIeHHs

AJIBEMT 3a3Buuaii BEOAATH Y BEHY (BHyTpuquoseHHo) Bamum mxapeM ab0o MececTpolo.

B a60 XToch iHmmii Takox Moxke BBoauTH AJIBEWT in’exuiitHo, ane TifbKK Mic/s MPOXOIKEHHS
HaJIEKHOT MiAr0TOBKHU. JleTalbHy IHCTPYKIIiIO A7 CaMOCTifiHOro BBEA€HHA Bu MOXKeTe oTpuMatu y
KiHIIi 1aHOTO JTUCTKa-BKJIaJAUIIA.

SIK1I0 BH 32CTOCOBYETE A,ZIBEI71T OisIbIe, HK MOTPiIOHO

3apxau npuiimaiire AJIBEUT BianoBimuo 10 Toro, sk NpU3HAYHB aikap. SIKIo BUHUKIM Oy/Ib-sKi
CYMHIBH, 3BepHIThCsI 10 Jtikaps. Skuo Bu BBeu Ginblue AJIBEMT Hixk peKoMeH/10BaHO, TIOBi10MTe
CBOTO JIiKaps K HaWIUBUALIE.

SIxmo Bu 3a6y.m npuiinsta AJIBEUT
He npuiimaiiTe no/IBiiHy 103y, 06 KOMIEHCYBaTH IIPOIYIICHY iHAMBIAYyalbHY 103Y.

[TPOZIOBXKITS 3 HACTYIHOIO HEPrOBOTO 3aCTOCYBAHHS i MPONOBKYHTE B peryIipHu
PEKOMEH/IOBAHHX Baiuum nikapeM. 5

SIkmo BM NPHIHMHHTE 32CTOCOBYBATH AJIBENT
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He npurnmnsiite 3actocysanns AJIBEMT Ge3 xoncynbraii 3 Bamum sikapem. fkimo y Bac € Oynp-
AKi J0IaTKOBI TMTAHHS, IO CTOCYIOTbCS 3aCTOCYBAaHHs JaHOTO Npenapary, 3BEpPHITBCS 10 CBOTO
niKaps.

4. MoxauBa no6iuni peakuii
Slk i Bci mpemapaTH, MOKYTh BHKJIMKATH NOGIYHI peakuii, Xo4a He y BCIX.

V pasi BAHUKHEHHs BaXKKHX alepridHux (aHa(bmaKTman) peaxuiH, NPUIHHHTH iH'exwii HEeranHo.
Bu noBMHHI HeraiiHo 3BepHyTHCA 10 Baworo nikaps, skino Bu maete 6y sxi nepepaxopani paHimie
asleprivfi peaxiiii:

—  BHCHII, KPOIIMB’ SHKa, yXUPIIi, FeHepai3opaHuii CBepOIK,

— Ha0Opsk ry0 i s3uKa,

—  yTpyAHEHe IUXaHHs, XPHUITH, BAXKICTb Y TPY/sX,

— 3arajibHe BiAUyTTs HE31Y KaHHs,

— 3amaMOpOYeHHs 1 BTpaTa CBiJIOMOCTI.

Cepiio3Hi CUMIITOMH BKIIOYAKOUM YTpYJHEHE JMXaHHs i (Maiike) BTpata CBiJIOMOCTI, BUMAraroTh
HEraifHOro eKCTPEHOrO JIKYBaHHA.

Pinko BiAMivanauch HECTIPUAT/IMBI BUMAAKH, TiNepuyTIMBOCTI, BKIKOYAIOUH!

[eHepaltizoBaHy Ta 3BMYaiiHy KPOIMB'SHKY (BHCHIT Ha IIKipi 3 CHIBHHM CBEpOIiHHAM i Xpuy,
SHUIKEHMH KpOB'SHMH THCK (TiMOTOHis); BTpaTa CBiIOMOCTI, IIBMJIKE CEpUEOUTTS, BAXKI peaKLil
rifepuyTIMBOCTI, O MOXKYTh MPU3BECTH A0 TPYJAHOWIIB MpH KOBTaHHI i/abo AMXaHHI, YepBOHE
onyxuie 061m494s Ta/abo pyku (aHadinakcis).

3arasabni no6iuni epexrn (MoxyTh BHHHKHYTH B 1 3 10 11rozeii)

Iari6itopu ®@akropa VIII, ronoBHuii 6ib, TMXOMaHKa.

Piaxicui no6iuni epextn (MoKyTh BUHHKHYTH B 1 3 100 Jsirozeit)

3anmaMOpOUEHHsl, TPUII, BTpaTa CBiZAOMOCTI, HE HOPMaJbHE CEpLEOHTTS, YepBOHI CBEpOIISYl IIMIIKH
Ha IIKipi, JMckoMOpT y TpyaHiii kiitwi, cuHenmp y Micui iH’exuii, cBepOiK, NiABHILEHE
[OTOBH/IICHHS], HE3BMYHMI NPUCMAK y poTi, Gib y ropii, MirpeHb, IOripIeHHs nam’sTi, 03HOO,
niapes, HyJ0Ta, O6TIOBaHHS, 3auMIlKa, iH(eKuil miMparnunux cyauH, G7iicTs WKipH, 3amaneHHA
Oueif, BUCHII, IiZBUIIEHA MITIMBICTh i HAOPAKH HIr, 3HUKEHHs BiIICOTKY YEpPBOHHMX KITHH KpOBI,
36iIbIICHHS YePBOHUX KIITHH KPOBI, G116 Y BEpXHiil UaCTHHI )K1BOTa a00 Y HMKHIH YaCTHHI IpyAHOT
KJTITKH.

106 s3ani 3 XipypeiyHUMU 6MPYYAHHAMU

Karerep-acomiiioBani iHeKuil, 3HMKeHHs KiTbKOCTi epMTPOLMTIB, HaOpAK KiHLIBOK Ta Cyrolis,
TpHBaNa KpoBOTeYa Mic/ls BUAANEHHs ApeHaxKy, 3HuKeHHs piBHa Pakropa VIII i moct onepauiiina
remaroma.

IToe si3ani 3 yenmpanvrum eenoznum npucmpoem (CVAD)
Katerep-acouiiiopani iHdexuii, cucremui iHdeKuii i TokanbHi TPOMOM y Miclli BBEJICHHS KaTeTepa.

IToGiuni edeKTH 3 HEBIIOMOIO YACTOTOIO (4ACTOTA HE MOXKe OYTH OlliHEeHa 32 HAsSBHUMMU [IaHUMM)
NOTEHIIHO HeOe3meuHi U KUTTA peakuil (aHadinakcil) M iHWI ajgepriudi  peakuii
(rinepuyT/IMBICTE), 3aralibHi po3iaay (BToMa, HeECTaya eHeprii).

JonatkoBi nobiuni edpexTn y airei
1, HiX PO3BUTOK IHriGiTOpa Yy MONEpeHbO HEe JIKOBaHMH JiTeH (PUPS) KaTeTﬁp‘HQB 3aH1
YCKJIaJIHEHHs, He MalOTh BIKOBHX BiZMIHHOCTEH y noOiuHuX edexTax
JOCIIIPKEHHSIX.
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3BiT npo noGiuHi epexTH

SIKIo BY BUABMIM OGIUHi edyeKTH, 3BEPHITHCS 10 CBOTO JliKaps. Briroyaroyn CTOPOHHI eEKTH, 1O
He BKa3aHi y JaHOMY JIMCTKY-BKjiaaumi. Bu TakoxX MOXeTe noBigomasTH MoGiyHi edexTu
Ge3mocepeHbO uepe3 HAL[OHAIBHY CHCTeMY 3BITHOCTI, TepepaxoBaHy Yy Jomatky V.
TToBinoMsroun npo noGiuni epext Bu MoxkeTe JTONOMOITH 3abe3neunTy Oinpine iHGopMaLii Ipo
fe3neKy JaHoro npemnapary.

1. Sk 36epiratn ATBEUT
36epiraTi mpenapaT B HEJOCTYMHOMY JUIA AiTel Mic.

He 3acTOCOBYBATH MpENapaT MicJis 3aBepLICHHs TePMiHy NPHAATHOCTI BKa3aHOTO Ha YIaKOBII.
JlaTa 3aKiHY€HHs TepMiHy NPUAaTHOCTI TPUBAE 110 OCTAHHBOTO AHS MOTOYHOTO Micsug.

36epirati B XonoauIbHUKY (2°C-8°C).
He 3amoposKyBaTH.

B Mesax TepMiHy NpuaaTHOCTI mpenapary Bu Moxere 36epiraTy #oro mpu Temnepatypi 10 25°C
mepesl BUKOPUCTAHHSAM TIPOTATOM Mepiofy 10 IIECTH MicsiiB. B 1bOMY BHNAAKy, i JIKH
3aKiHYyeThCA B KiHLL BOr0 6-MiCAYHOrO Mepiofy abo CTPoKy TIPUIATHOCTI, 3a3HAaY€HOTO Ha (IakoHi
NPOJYKTY, 1O HacTaHe paHilte. By/ib acka, 3anuiiTh KiHelb 30epiranHs 6 MicsLiB IpU KiMHaTHIHA
TemIlepaTypi Ha YTaKoBLi npenapary.

He noBepTaTu B XOJOJWIBHUK TTic/1s 30epiraHHs npu KiMHaTHIiii TemIepaTypi.

36epiraTi y KapTOHHi# KOpOOLL 3 METOIO 3aXMCTY Bill CBIT/IA.

JlaHuii mpemapar NpPU3HAYEHWH JUIS OJHOPA30BOro BMKOPHCTAHHA. 3acTOCOBYBATH Iperapat
IPOTATOM TPHOX I'OJIMH MIC/Ist PO3BE/ICHHA.

TepMiH IPUIATHOCTI BKa3aHHii Ha KapTOHHil yraKkoBLi micis abpesiaTypu «Exp.»

He ukupaiite 6y/Ib-siKi penapati yepes cTiuHi BOIM a60 3 MOGYTOBUMH BiIXOAMH. 3anuTaiite y
Bamoro (apmaieBTa SK yTHI3yBaTH Ipenapar skuii Bu He BHKOPHCTAIH. Lli 3axoau MOXYTh
3aXMCTUTH HABKOJIULIHE CEPEIOBHIIE.

6. Bmict ynakoBKku Ta iHma ingopmanis

o mictuts AJIBEUT

- Jlitoya pedoBMHAa OKTOKOI aib(a, (JHOACHKMHA (AKTOp 3ropTaHHs kpoBi VIII BUroTOBICHHUI
pexom6inantoo JJHK Texnonoriero). KoxeH ¢iakoH 3 HOPOLIKOM mictuth 250, 500, 1000, 1500,
2000 yu 3000 O] oxToKOT anbda.

- IHIIi peyOBMHM: M@HIiTOJN, HATPilO XJOPHU/, TICTHINH, Tperanosa, KaJIbLIiI0 XJIOpUJ, TPOMETAMOJI,
nosicop6ar 80 i ryTaTioH (BiAHOBIEHHUH).

PosunHHEK (iakoH: 5 M1 cTepuiizoBanoi Boau ans in'exuiit BAKCJIDKEKT 1L

Sk surasgaec AJIBEUT i BMmicT Hioro ynakoBkH
AJIBEWT npencrapnenuii y BUrsi 6i10ro myxkoro nopowky. ITicis po3seients, po3iu YUCTHIH,
TIPO30pHii i BUIbHHI BiJl CTOPOHHIX AOMIIIOK. KOXKHa yrakoBKa MIiCTHTB TIPUCTPIl U1 pO3BEIEHHS.

BiacHuK peecTpaniiiHOro NocBiI4eHHs
bakcrep AI'
Inpyctpimrpacce 67
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A-1221 Bigenb

Bupob6Hnk:

Bakcanta benmxiym Manydextypinr CA
BynbBap Pene Bpankyap 80

B-7860 Jleccin

benbris

bakcrep CA

Byabeap Pene bpankyap 80
B-7860 Jleccin

benbris

Jlnst 6y b sKOT iHpOpMALLii o0 JaHOTO JTiKapchKOro 3acody, 3B sKIThCs, Oy/ib Jacka, 3 MICLEBHM
IpeICTaBHUKOM PEECTPaLlifHOrO NOCBIMYEHHS.

JIMCTOK-BKJIAHII B OCTAHHE 0YJIO MEeperjasiHyTo

JletanbHa inopMallis Ipo ueii ikapchkuil 3aci6 gocTynHa Ha caiTi €Bporencbkoro MeauyHoro
AreHcTBa http://www.ema.europa.eu.

IncTpykuisi 1Jisi IPUTOTYBAHHS | BBEJCHHSI

Ci1ijx 1OTpUMYBATUCS TEXHIKU aCENTHKU TIPH HpHFOTYBaHHi pO3YMHY Ta MPU BBEJICHHI.
BukopucToByiiTe JIAIIE CTEPUII30BaHY BOAY /U1 iH’€KLIiH Ta IPUCTPii A7 pO3BE/CHHA Ta
NPUTOTYBAHHS PO3YMHY, IO JOJAETHCSA O KOKHOI YIIaKOBKH AJIBEMT. A}IBEI/IT HE MOBUHEH
3MilyBaTUCh 3 IHIIMMHU TpenapaTamu abo po3YMHHHUKaMH.

CyBOPO PEKOMEH/IYETbCS PEECTPYBATH KOXKHMIA Yac BBEJIEHHS, Ha3By i HOMeEp naprii.

IHcTpyKuis 11 po3BeJeHHSs
e He 3acTocoByBaTH miciist 3aKiHYEHHs TepMiHy IPHIATHOCTI BKa3aHOi Ha YIAKOBIII.
e He 3acrocroBysaru 3aci6 BAKCJDKEKT II sixmio kpuika Giictepa MoukokeHa ado €
03HaKH TOPYIIEHHs LiTICHOCTI i3 MO3HAYKO: (I03HAYKa).
e He 3amMoposKyBaTH pPO3YMH MICIIs PO3BEAECHHS.

1. Skmo npenapar 30epiraBcs B XOJIOAWIBHMKY, Bi3bMiTh AJIBEWUT nopomok i ¢iakonu 3
PO3YHMHIMKOM 3 XOJIOAWIBHHUKA | HeXall BOHH JOCATHYTE KiMHATHOI TemrneparypH (6auseko 15
*Ci23°C).

2. PerenbHO BUMHITE PYKH 3 MUJIOM 1 TETJIOK BOJOKO.

3. Bupganite KpHine4ky 3 GIaKOHIB 3 IOPOLIKOM Ta PO3YHHHHUKOM.

4. OumcTiThb NpoOKM 3a JOMOMOIOI TaMIOHIB 3i cmupToM. IlocTaBre (IaKOHM Ha IUIACKY
MIOBEPXHIO.

5. 3HiMiTh 3axucHe NOKpUTTS 3 ynakoBku npucrocyBanHs BAKCJDKEKT II, He Topkaroyuch
BMmicTy ynakoBku (Mai. a). He suitmaiire BAKCJDKEKT 1II 3 ymakoBku.

6. IlepeBepHiThb YNMAakoBKY 1 BCTaBTe MHPO30pMil NIacTHMKOBMH 3yOeub y mnpoOKy duakoHa 3
pO3UMHHMKOM. Bi3pMiTh ymakoBky 3a kpait i 3mimiTe ii 3 BAKCJIDKEKT II (man. b). He
puansiite cunii kosnadok 3 BAKCJIDKEKT II.

7. Jlna po3BeleHHS BUKOPUCTOBYIOTH TiJIbKM CTEPHJIBHY BOAY I iH €KUiA 1 MpHUCTpid 1A
po3Be/ieHHs, 10 mnpexacraBieHuil B ymakoui. IlepesepHite cucremy 3 BAKCJDKEKT II,
MpHEHAHOTO 10 GIaKOHY 3 PO3YMHHUKOM TaK, 1100 (IIaKOH ONMMHMBCA HaJl IPHCTOCYBAHHAM.
Bcragre Oinuii MaacTMKOBUE 3yOelp y MpoOKy qlnaKOHa 3 npenapatom AJIB EFIT. Bakyym
BTATHE PO3YMHHMK y ¢akoH 3 npenapatom AIABEUT (man. c).

8. OGepexHOo mnepemilaiTe 10 MNOBHOIO PO3YMHEHHS IIpenapary,
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IIpenapar MBUAKO PO3YMHAECTHCA (3BUYANHO MeHLIe, HiK 3a | xBUIMHY). Ilicna po3BeneHHs
PO3YMH NMOBUHEH OYTH YACTHM, IPO30PHM i BIIbHUM Bil CTOPOHHIX JOMIILIOK.

Incrpykuis aast in’ekuil
Jl1 BBeJICHHsI 3aCTOCOBYHTE HAKOHEYHHUK LIMPHLIA 10 10J3ETHCA.

Baxcnuea npumimxka:
e He namaraiiTech BBOAMTHU iH €KIiFO NEpII HDXK IMpoiaeTe creuiajlbHe TPEHYBaHHS 3
Bamum nikapem abo MeJCcecTporo.
e IlepeBipTe NPUrOTOBJNEHMI PO3YMH HA CTOPOHHI JOMILIKM 1 3HEOapBICHHA TNepel
po3Be/IeHHAM (PO34YMH MOBHHEH OYTH NpO30puM, 6€36apBHUM i BUIBHIUM BiJl CTOPOHHIX

YacCTOK).
He BuxopucToByiite AJIBEWUT, SKIIO PO3UMH HE € MOBHICTIO NPO30pHM abo MIOBHICTIO

HE PO3YUHUBCA.

I Bingkpuiite cumiii kopmagok 3 BAKCJDKEKT II. He naGupaiite moBitps y mimpui.
Ipuennaitre mmpun g0 BAKCJDKEKT II (Mau. d).

2 IlepeepHiTh cucTeMy (IaKOH 3 KOHLIEHTpaTOM Mae GyTu 3BepXy). HaGepiTh KOHLEHTpAT y
IINIpHIL, NOBIIBHO MOTATHYBIIH Nopiensb (Mai. e.)

3 Bin’enHaiTe mwnpuu.

4. IpuenuaiiTe MeTENMK TOJKA A0 WNpuia. BeeniTh BHYTpiIHbOBeHHO. IIpemapar MoXHa

BBOJMTH 3i WBHIKicTIO He Oimbme 10 mi 3a xBumuHy. (JuBithes Poszmin 4 «Moxuusi noGiymi
eheKTH»).

Maa. d. Mau. e.

JIikyBaHHS Ha BUMOT'Y
V pasi HACTYNHMX reMOpariyHuX BUIAJIKiB akTUBHICTH (pakropa VIII He moBMHHA MajaTv HUXKYE
HaBeIeHOTO IUIA3MOBOr0 piBHsA akTUBHOCTI (%abo MO/ an) y BianosinHomy nepiozai. Jlana tabanus
MO3Ke BUKOPHUCTOBYBATHCh JUISl KOHTPOIIO JI03yBaHHsA NMPU KPOBOTEYAX i XipypriyHUX BTPYYaHHSIX.

Jlo3yBaHHs 1 yacTOTa BBEJEHHs MOBMHHI OyTHM aJanToBaHi 10 KIIiHI
iHMBiTyansHOMY BUMaAKY. [Ipu nmeBHUX oOcTaBMHAX (HalpUKIIA, Hasp
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Cryninb
XipypriuHoro BTpy4aHHs

KPOBOTEYi/THII

IToTpiOHA MikoBa
akTuBHicTh PakTopa
VIII B kpoBi micas
ingys3ii (% abo

YacroTa A03yBaHHSA
(roaun)/TpUBAaicTh Tepamii (B AHAX)

MO/pennirp )
Pannilt reMapTpo3, M’s30Ba 20 -40 [ToeTOpIOiiTE iH’€KLIT KOXKHI 12-24
KpoBOTeua abo KpoBoTeda B roauHH (Bia 8 10 24 roauH NauieHTaM
POTOBIi TOPOKHUHI. BIKOM /10 6 pPOKiB) IPOTATOM
monaiivene 1 aHs, IOKH He
IPUNIAHUTBCSA KpoBoTeyaabo He Oyne
JOCSATHYTO 3arOrOBaHHA.
[TinBuieHuit reMapTpos, 30 - 60 IMosToproiiTe iH’eKuii KoxHi 12-24
M’s130Ba KpoBOTE4a abo roauuH (Bix 8 10 24 roauH NauieHTaM
remMaroma. BIKOM JI0 6 pPOKiB) IPOTAroM 3 - 4 1HIB
a60 GinblIe, MOKA He OYIyTh YCyHEHI
0iJ1b UM HEI€3JATHICTb.
3arpo3nuBa s KUTTA 60 - 100 IToBTOpro¥TE iH’€KIIT KOXHI 8-24
KpOBOTEYA. roaunH (Bix 8 1o 24 roauH nauieHTam
BIKOM 10 6 pOKiB), TIOKH He Oyze
yCyHEHa 3arpo3a JJisl JKUTTS.
Xipypriuse BTpy4aHHsI
Hesnaune 30-60 Koxui 24 rogunu (Bix 12 1o 24 rogux
B Tomy uMcii BUATIEHHS narieHTaMm BiKOM 10 6 POKiB)
3y0iB NPOTAroM He MeHle 1 100M, OKK He
OyJie AOCSATHYTO 3arOFOBaHHS.
3naune 80 - 100 [ToBTOproiiTe iH €Kil KOXKHI 8-24
(mepen onepauieto i micis [rogunu (Bia 6 10 24 roaMH nauieHTam
orepauii) BIKOM /10 6 POKiB) /10 aZIcKBaTHOI'O

3arorOBaHHs, Jajli NPOJOBKYHTE
tepari. ll{onaliMeH1Ie MpoTarom 7
JIHIB U1 TIATPHMKHA aKTUBHOCTI
dakropy VIII Bix 30% 1o 60%
(MO/peunnitp)




317

Iepekian yKpaiHCHKOK MOBOI), ABTEHTHYHICTH o PeecTpaniiiHoro nocBigueHHs
SIKOr0 NiJATBEpIKEHAa YNOBHOBAKEHOI 0¢00010 Ne Bia p.
BasiBauka (SABopepka T.HO.), indopmanii npo

32CTOCYBaHHS JiKapChbKOro 3acoly

JIncrok - Braaanm: Iadopmanisi 11 KopucTyBada

AJIBEMT 250 OJI nopoIok i po3YMHHKK 1711 PO3UMHY 1A iH’ €KUiH

AJIBEWT 500 O] mopoImoxK i po3uMHHHEK IS PO3UMHY s iH’ €Kil
AJIBEWT 1000 OJ] ropoiiioK i pO34MHHKK A/ PO3HMHY /1A iH’ €Kik
AJIBEUT 1500 OJ] nopomiok i po3uMHHAK A7 PO3UMHY 114 iH’ €KUM

Oxroxor anbda (pexombinanTHuit moacekuit haxrop VIII sropranus)

IIpounTaiiTe yBa’KHO BCi MYHKTH IbOT0 BKJAJHINY, NEpUl HiZK PO3M0YaTH 3aCTOCOBYBATH
npenapar, TaK sIK TYT MICTHTbCsI BazkjIuBa indopmauis aas Bac.
- 36epiraiiTe 1 TUCTOK-BKIAAHUII. MOXKINBO, BaM JIOBEIEThCS MPOUUTATH 1T 11 pa3.
- Sxmo y Bac € AKi-HeGy/b JONATKOBI MUTAaHHS, 3BEPHITLCA JI0 CBOTO JiKaps abo papmaieBra
abo MezcecTpu.
- lleit npenapar 6y/n0 mpu3HayeHO Tinbku i Bac. He nmapaite Horo ixmmm. Lle moxe
HAILIKOJMTH M, HaBiTh AKIIO O3HAKX XBOPOOH TaKi Xk, K y Bac.
- SKmo BU BUABMIM Oyab-gki moOivyHi edexTH o6roBopite iX 3 BammMMm Jikapem abo
(apmanesToM a6o MeacecTporo. Brimouatouy Gy/b-sKi MOXKIMBI NOGIYHI eeKTH, 1O He
nepepaxopani B 1anomy iHdopmaniiinomy muctky. Jluuce [TyHKT 4.

IIlo B nboMy BKJIAAUIII

1. Ilo Take AJIBEUT i 115 4oro BiH 3aCTOCOBYETBCS

2. Illo nmoTpi6HO 3HATH, NEPII HiXkK 3aCTOCOBYBATH AJIBEMT
3. Sk 3actocoByBatu AJIBEWT

4. MoxnuBi no0iuHi epeKxTH

5. sIk 36epiratu AJIBEMT

6. BmicT ynakoBku Ta iHmoi inopmanii

1. IIIo rake AHBEFIT i 17151 40ro BiH 3aCTOCOBYETHCH

AJIBEUT wmictuTh Aitouy pedoBMHY OKTOKOr ajbda, pekoMOiHaHTHMI mojcekuil daxrop VIII
3rOpTaHHs, OTPUMaHMii 3a JornoMororo TexHosorii pekombinantroi JIHK. ®akrop VIII HeoOXinHui
I YTBOPEHHS 3TYCTKIB KPOBI 1 3yTIMHKM KPOBOTEYI.

V nauienTie 3 remodinmiero A (Bpomkenum nediumrom daxropa VIII) Bin BiacyrtHiii abo ne
(GYHKIIOHYE HaJIeKHUM YHHOM.

AJIBEUT 3acTocoBYIOTH A JIIKyBaHHS 1 MOMEpEeKEHHS KPOBOTeY y MAllieHTiB yciX rpym 3
remodiziero A (criaakoBe MOPYIIEHHs 3rOPTaHHsA KPOBi, BUKJIMKaHe BiicyTHicTiO akropa VIII).

AJIBEUT BurotoBsroTh 0e3 1oaaBaHHs OiKa JIIOAWHM i O11Ka TBAPMHHOI'O MIOXO/KEHHS, B YChOMY
BUPOOHUYOMY TIPOLIECi.

2. o noTpibHO 3HATH, EpPILI Hi’K 3aCTOCOBYBATH AJIBEUT
He 3acrocosyiite AJIBEAT
- Skmo y Bac ajepris Ha OKTOKOr aibda, abo 10 Oyab-AKOro KOMIIOHEHTY Mpemapary (3
riepepaxoBaHUX B po3/ii 6).
- Skmo y Bac anepris Ha a0 Oinka Mumei abo XoM'siKiB.

SIKI110 BU HE 3HA€ETE MpO 11€, 3BEPHITHCS 1O CBOTO JiKaps.
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Ionepemkenns i 3an00izkHi 3axo1u

IIpoKkoHCYbTyHTeCch 3 BammM JikapeM nepwl HDK 3aCTOCOBYBATH AJIBEUT. Bu noBHHHI
TOBiZIOMHTH CBOTO Jlikaps, K10 Bu nornepeaHbo JikyBaucs npenaparamu ®axkropa VIII, ocobnmBo
K10 By po3pobuy iHriGiTopH, Tak AK TaM Moyke GyTu Gilbil BUCOKMH PH3MK, L0 1€ OBTOPUTELCS
me pa3. lariGitopu GirokyoTe aHTHTINA npoTd (akropa VIII, ne mpu3BOAMTL 10  3HMKCHHA
e(eKTUBHOCTI AJIBEMT i 3ano6irae KOHTpOMOBaHHIO KpoBoTedi. PO3BUTOK iHIiGiTOPIB € BiIOMHM
YCKJIaJHEHHAM IpH JiKyBaHHI remodinii A. SIKIIO KpoBOTeYa HE KOHTPONIOETBCS 3 AJIBEWT,
07ipa3y MOBiJOMTE CBOTO JIKaps.

IcHye piakicHa MOXJIMBICTH TOTO, IO BH MOYKeTe BiIuyBaTH aHa(iIaKTHUHY peakuilo (Baxka,
panToBa alepriyHa peaxllis) Ha AJIBEUT. Bu nosuHHi OyTH MOBiOMJIEHI NpO paHHi O3HaKH
allepriyHMX peakuiil Taki SK BHCHII, KPOTIMB'SHKa, MOSBA MyXUPIB, cBepOiXK, HaOpsK Ty0 1 A3MKa,
TPYIHOILI IMXAHHS, XPHUITH, BKKICTh Y TPYJIAX, 3arajlbHe BIATYTTS HE3yXKaHHS, i 3amaMopOYEHHs.
[li CHMITOMM MOXYTb OyTH DaHHIM NONEPEKEHHAM aHa(IIaKTUYHOIrO INOKY, MpPOSBU SKOro
MOJKYTh TIPOSIBJIATHCH BKITIOUATH Pi3Ke 3alaMOPOUEHHs, BTpATy CBIIOMOCTI, i yTpyaHeHe IuXaHHs.
SIKIO BMHMKHE SKMH-HeOYAb 3 LMX CHMIITOMIB, iH(}Y31l0 NOBUHHO HEralHo 3YNUHWTH. Baxki
CHMITOMM, BKIIOYAIOYM YTPYJAHEHHS JMXaHHs 1 HENPUTOMHICTb, BUMaraiOTh HEralHoOro
TepMiHOBOTO JIIKYBaHHS.

Possumox @axmopa VIII ineibimopie y nayicrimis

SIkmo pisens ¢axropa VIII Baiuoi m1a3Mu He A0cArae 04iKyBaHOTO piBHs, abo AKINO KpOBOTEYA HE
aJleKBaTHO KOHTPOJIbOBAHA, MpH 301IbIICHHI HACTYMHOI 103M, CIIJ 3ali03pUTH NPUCYTHICTb
inriGitopis daxropa VIII. Hassricts inriditopis ¢akropa VIII Gyae nepepipaTucs Bauum JKapeM.
Slkio y Bac po3BuHyMcs iHriGitopu dakropa VIII, Moxkueo, Gyae norpiGHa Ginbina KiJIbKIiCTB
AJIBEUT mo6 koHTposoBaTi KpoBoTedy. SIKIo s 03a He KOHTPOJIIOE Balle KPOBOTEHY, JiKap
MOJKe PO3IJIHYTH TMTAHHS PO BUKOPUCTAHHs iHWworo npenapary. He 30iIBIIYIHTE CyMapHy 103y
AJIBEWT, mo6 KOHTpOMIOBaTH KPOBOTeUY Ge3 KOHCYJIbTAlIT 3 JliKapeM.

JliTa i miaJTiTkn
nepepaxoBaHi MorepepKeHHs i 3ano0ikHi 3aX01 10 3aCTOCYBaHHS s IOPOCIIHX i niteit (Bim 0 mo
18 pokiB).

Inmi gikapebki 3acoon i AIIBEUT
[ToBifoMTe CBOTO JiKapsl, SKIIO BH MpHiiMaeTe, OCTAHHIM YacoM MpuiManu abo MOKeTe NpHiAMaTH
OyIb-AKi 1HIII JIIKH.

BariTHicTh i rogyBaHHs IPYAAI0
Sxmo Bu BariTHa a6o X TOAyeTe TpyMlO, AyMaeTe, L0 BariTHa a0o IiaHyeTe 3aBariTHITH,
3anuTaiiTe y Bamoro jikaps po 3acTepeXeHHs NMepIl HiX 3aCTOCOBYBATH Ipernapar.

BiuiMB Ha 31aTHICTH KepyBaTH aBTO 200 iHIIMMH MeXaHi3MaMHu
AJIBEWT He BnMBac Ha 3JaTHICTH KepyBaTH aBTOMOOineM abo Oyab-AiKMMH IHIIMMH BaXKKHMH
MeXaHi3MaMH.

AJIBEUT micrurs natpiii
IIpenapar mictuth 0.45 Mmonb Hatpito (10 Mr) B omHomy ¢nakoni. Jlo yBaru Mawi€eHTiB 1O
3HaX0JAThCsA Ha KOHTPOJIbOBaHIH Ai€Ti HATpilO.

3. Sk 3acrocoyBatn AJIBEAT
Bama Tepamis NoBMHHa OYyTH CNpsMOBaHa JiKapeM 3 JIOCBiOM B AQYIsii 3a~HaH
remodiniero A. V%

s T

1€EHTAMU 3

Ha
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Bamw nikap po3paxye Banry no3y AJIBEWT (y mixnaponaux oquuuusax abo MO) iHIuBINYyaTbHO 10
Baworo ctaHy Ta Macy Tijla, @ TaKOK BUKOPHCTAHHA 1A NpOQiNaKTHKK M JiKyBaHHS KPOBOTEH.
YacroTa BBe/IeHHA Oy/€ 3alle)KaTh BiJ TOro, HaCKiLIbKH AJIBEUT edexTusnuii y Bamomy Bunazky.
SIk mpaBHJIO 3aMicHa Tepariis 3 AJIBEUT 1e noBroTpusaie JiKyBaHHs.

3apxkaM NpuiiMaiiTe npemapaT TOYHO Tak, AK IpOMHMcap Jikap. OGroBopiTh He 3i CBOIM JiKapeM,
ax110 By He BIEBHEHI.

Jo3yBaHHsA 1J1s1 npoq)maxmml KpoBOTEY

3puyaitHa no3a Oyae Bix 20 1o 40 MO okTokor anbda Ha KiIOrpaMm Macu Tija, 10 BBOJUTHCS 3
inTepBanoM Bia 2 10 3 aHiB. IIpoTe, B IEAKMX BUIAJKaX, OCOOMMBO Y MOIOIMX HAaIi€HTiB, MOXKYTh
6yTH HEOOXinHi GiTbII KOPOTKI MPOMiXKKH yacy abo Gimbl BHCOKI JI03H.

JlosyBaHHs 17151 TIKYBaHHs KPOBOTE
JT03a OKTOKOT anb(a po3paxoByeThCs BiANOBIAHO 10 MacH tina i pieas @axropa VIII
Koeoiwient piBnis ®axropa VIII Gyae 3aexaTy Bijl TSKKOCTI i JIoKasi3auii KpoBoTewi.

| Jloza OJI=Maca Tina (kr) X 6axanuii pakrop VIII nigguienns (% Big HOpMaibHOro) X 0.5 |

V Hape/eHiii HyKJe TabaMLi cxema piBHiB MiHiManbHOro piBHA dakropa VIII B kposi. V Bumanky 3
nepemquMMH BUIAJKaMM remMoparii, akTHBHICTb (baKTopy VIII He MOBMHHA OIyCKATHCS HMKYE
3agaHoro pieHs (y % BiJ HOPMAJIBEHOIO) HpOTAroM BiZINOBIZHOTO MEpiozy.

IIpu meBHMX OGCTAaBMHAX, OiNbINA KilbKiCTh, HDK pO3paxoBaHa MOXKeE 3HaJ00UTHCS, 0COOIMBO Y
BUMAJKaX iHriGiTopa Mp¥ HU3bKOMY TUTPI.

Skmo y Bac € BiguyTTs, 10 epeKT AJIBEUT nenocratHii, 3BepHiThcs 10 Bamoro sikaps.

Baw jikap 6yje BMKOHYBAaTH BiIIOBiIHI 7a0OpaTopHi TECTH, 00 mepeKoHaTUcCs, o Yy Bac €
anexBaTHuit daktop VIII Ha neBHnx pisHaAX. Lle 0co0IMBO BaXIMBO, AKIIO y BAC Oynu cepiio3Hi
ornepattii.

3acrocyBanna y aiTeil i miaaiTkis (Bix 0 10 18 pokis)

Pexomenanii o0 A03yBaHHS AJs JIKyBaHHS KpoBoTEH, HaBeJIeHI BHIE, OTHAKOBI Ul AiTeH i
nopocux. s npodinakTHKK KpoBoTed B AiTei y Bili 10 6 pokiB, no3u 20 10 50 MO Ha Kinorpam
MacH Tima 3 iHTeppaloM Bix 3 10 4 pasiB Ha TWXKACHb. BBeneHHA AJIBEUT y nireit
(BHyTleIHbOBeHHO) He BiJpi3HACTbCA BiJ BBEAGHHA M MiANiTKiB. LleHTpanbHuH BEHO3HMH
npuctpiii (CVAD) Moxe craTH HeoOXiaHMM, 00 MPOBOXUTH yacti iH}y3ii ¢dakropa VIII
npernapary.

Cnoci0 i IJasiXu BBeJIeHHsI

AJIBEWT 3a3Buuaii BBOAATH y BEHY (BHyTpIHIHbOBeHHO) BammM JikapeM abo MeJICecTporo.

Bu a60 XTOCh iHIIMIi Takok Moxke BBoxuTH AJIBEUT in’exuiiino, ane TinbKM MiC/s TIPOXO/KEHHS
HaJIEXKHOT MAroToBKA. JleTabHY IHCTPYKIIIO /I CaMOCTIHHOro BBeIeHHs Bi MOXeTe OTpiUMaTH y
KiHI[i JaHOTO JIMCTKa-BKJIaJMIIa.

SIK1I0 BH 32CTOCOBY€ETE AI[BEI7IT OijibIIe, HiK NOTPiOHO

3aBxau npuimMainTe AJIBEMT Binnosinuo 10 toro, sk NpU3HAYMB nikap. SIKIo BUHUKIH Oy/b-sKi
CyMHIBPI 3BEpPHITHCA 10 Jikaps. Skmo Bu e Gibine AJIBEWT HiX peKOMEHI0BaHO, MOBIOMTE
CBOTO JIiKaps K HaWIBULIE.

SIxmo Bu 3a0y/iu npHAHATH AJIBEUT
He npuiiMaiite Mo/iBiliHy 103y, 106 KOMIIEHCYBATH MPOIYIIEHY iHAMBILyalbHY 103y .

[IpOJIOBXKITh 3 HACTYIHOTO YeproBOr0 3aCTOCYBaHHA i MPOJAOBKYHTE B PEryIspyuX IHTEpBaax.
peKOMeHI0BaHUX Bamm nikapem. ¢

SIK10 BH NPUNHHHTE 32CTOCOBYBATH AJIBEUT

xon 3800420(
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He npununsiite 3actocysanns AJIBEUT 6e3 koHcynbTauii 3 Baumm sikapem. Skuo y Bac € Oyap-
4Ki OJaTKOBi MUTAHHS, IO CTOCYIOThCS 3aCTOCYBAaHHS JAaHOTO Mpenapary, 3BEPHITBCSA 0 CBOrO
JiKaps.

4. MoxanBa no6iuni peakuii
Sk i Bei mpemapaTH, MOKYTh BHK/IMKaTH NOGIUHI peakilii, Xo4a He y BCIX.

V pasi BHHUKHEHHS BaXKVMX aleprivHuX (aHaiNakTHYHWMX) PeaKili, IPUIHHHTH iH'exuii HeraiHo.
Bu noBMHHI HeraiiHo 3BepHyTHCS 10 Barmoro mikaps, Axumo Bu Maere 6y/b sKi nepepaxopai paHiiue
ajepriusi peakuii:

—  BHCHII, KPOIHMB’ IHKa, IyXHPLli, TeHepalli3oBaHuii CBepOIK,

— Habpsk ry0 i s3uKa,

—  YTpy/IHEHe JMXaHH:, XpHIIM, BaXKICTb y IPYIsX,

— 3arajbHe BIOUYTTS HE3yKaHHS,

—  3a;maMOpOYEHHS i BTpaTa CBiIOMOCTI.

Cepito3Hi CUMNTOMM BKIIOYAIOUM YTPYIHEHE JMXaHHs i (Maiike) BTparta CBIZIOMOCTI, BUMAraroTh
HEraHOro eKCTPEHOTO JIKYBaHHS.

Pizko BigMiuanuch HECTIPUATINBI BUNAAKH, TiNEpUyTIMBOCTI, BKIIOYAIOYH:

TeHepanizoBaHy Ta 3BHHYAlHy KpONMB'AHKY (BHCHMI HA IIKipi 3 CHJIBHMM CBEPOiHHAM i XpHIH,
3HMKEHUH KPOB'SHMI THCK (TiMOTOHis); BTpaTa CBiIOMOCTI, MIBMKE CEpUEOMTTS, BaXKi peaKiii
rinepuyTIMBOCTI, IO MOXKYTh HPH3BECTH JO TPYJHOUIIB NPH KOBTaHHI i/abo JMXaHHI, YepBOHE
onyxJje 06auyus ta/abo pyku (aHadinakcis).

3arajbHi 1o6iuni edpexTH (MOXKYTh BHHHKHYTH B 1 3 10 sroxeii)

IuriGitopu ®akropa VIII, ronoBHuii 611k, TMXOMaHKa.

Piakicui no6iuni edpextn (MoKyTh BHHHKHYTH B 1 3 100 Jr01eii)

3araMopoYeHHs, I'PUI, BTpaTa CBiIOMOCTI, He HOpMaJbHE CEpLEOUTTS, YePBOHI CBEpOIIAYl IIMIIKH
Ha IKipi, AuckoMdopT y TpyAHid KIiTHi, CHMHemp y Micui iH’ekuii, cBepOiX, MiBUIIEHE
OTOBM/Ii/IEHHS, HE3BMYHUI NPUCMAK Y POTi, 6i/b ¥ TOPII, MirpeHsb, NMOTipHIEHHs 1am’sTi, 03HOG,
miapesi, HyJ0Ta, GMOBaHHs, 3aauuIKa, iHeKuil JiMbaTunux cyauH, GIiAiCTh MWIKIpH, 3amaneHHs
Oueil, BMCHII, TIiIBULLICHA MITIMBICTh i HaOpSKM Hir, 3HWKEHHS BiICOTKY YepPBOHMX KIITHH KPOBI,
36iIbIIEHHs YePBOHMX KJIITHH KPOBi, 6i/b Y BEpXHili YaCTHHI )KMBOTa ab0 Y HUKHIH 4aCTUHI TPy AHOT
KJTITKH.

106 s3ami 3 XIpYyp2IYHUMU 6MPYYAHHAMU

Karerep-acowiiioBani iH®eKUil, 3HIKEHHs KiTbKOCTi epUTPOLMTIB, HAOPAK KIHUIBOK Ta CyrioOis,
TpHBaja KpoBOTeYa IiC/s BUAATEHHS JpeHaxy, 3HWkeHHs piBHs Paktopa VIII i mocT onepauiiina
remaToma.

ITo6 s3ani 3 yenmpanvrum eéeHoznum npucmpoem (CVAD)
Karerep-acowiitoBani iHdexuii, cucTeMHi iHeKuil i 1oKanbHi TPOMOH y MicLl BBe/ICHHS KaTeTepa.

IoGiuni ed)eKTH 3 HEBIIOMOIO YACTOTOM (4aCTOTA HE MOJKe OYTH OLlHEHA 32 HASBHUMH [JaHUMH)
MOTeHIHHO HeGe3ne4Hi mid JKUTTA peakuii (aHadinakcil) # iHmWi anepriyHi  peaxuii
(rinep4yTIMBICTB), 3arajibHi po3naau (BToMa, HecTa4ya eHeprii).

JonaTkoBi nodivHi epexTn y aiTei
[HIi, HiX po3BMTOK iHriGiTOpa y MONEpeaHbO HE JIIKOBAaHMM MiT
VCKIIaJHEHHS, He MAIOTh BIKOBMX BiAMiHHOCTeH y noGiuHuX edexTax,
JIOCJIIKCHHAX.

IeHTndikayiAny
xon 3800420
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3BiT npo nodiuHi edpexTH

SIKIO BH BESBUIIH MOGiUHi e(eKTH, 3BEPHITHCS 10 CBOTO JiKaps. BKIoYaoun cTOpOHHI epeKTH, 110
He BKa3aHi y [aHOMY JMCTKYy-BKIaJuii. BM Tako)X MOKeTe MOBIIOMIATH TMOOI4YHI edext
GesmocepeHbO HYepe3 HALOHATbHY CHMCTEMY 3BITHOCTI, mepepaxoBany y Jlogatky V.
[ToBigomstoun mpo nobiuni edextr Bu MokeTe JonoMortu 3abesneuntn Ginbure indopmaii npo
6e3neKy AaHOro Ipenapary.

1. Sk 36epiratu AJIBEUT
36epiraty mpenapar B HEAOCTYITHOMY IS JiTeH Micli.

He 3acTocoBYBaTH Npenapar Mic/is 3aBepIleHHs TepMiHy IIPUIAaTHOCTI BKA3aHOTO Ha YIaKOBILi.
JlaTa 3aKiHueHHs TepMiHy MPHAATHOCTI TPHBAE 10 OCTAHHBOTO AHSA OTOYHOIO MiCsAUS.

36epiratu B xonoaunpHUKY (2°C-8°C).
He 3amoposxyBaru.

B Mekax TepMiHy mpHaaTHOCTI mpenaparty Bu moskere 30epiratu ioro npu temmeparypi 10 25°C
mepe BMKOPMCTaHHSAM IpPOTArOM MNepiofy A0 INECTH Micauis. B mpoMmy Bumajky, wi Jiku
3aKiHUYeThCA B KiHIi ILOrO 6-MiCSYHOrO nepio/ty abo CTPOKY NPUIATHOCTI, 3a3HAYEHOTO Ha (JIaKOoHi
IPOAYKTY, 10 HacTaHe paHiute. Byb Jacka, 3amuuiTh KiHellb 30epiranns 6 MicsuiB pu KiMHATHIA
TeMIepaTypi Ha YIIaKOBIli IIpenapary.

He noBepTatu B XOJOAMIBHHK Mic/s 30epiraHHs Npu KiMHaTHIN TemMIeparypi.

36epiratu y KapTOHHI# KOPOOLi 3 METOIO 3aXUCTY BiJl CBITJIA.

Jlanuii mpemapar NpW3HA4YeHMI IS OJHOPA30BOrO BMKOPMCTAHHA. 3acTOCOBYBATH Mperapar
HOPOTArOM TPHOX FOJHH MiC/Is PO3BEJACHHS.

Tepmin MpUaaTHOCTI BKa3aHHil Ha KapTOHHIN ynakoBui miciis abpesiaTypy «Exp.»

He pukupaiite Gyap-aKi npenapaT 4epes CTidHi BOAK a00 3 MOOYTOBMMHM BiaxonaMu. 3anuraiTe y
Bamoro ¢apmanesra sK YTWIi3yBaTH mpenapar skuii Bu ne Buxopucranu. Ili 3axomm MoxyTh
3aXHUCTUTU HAaBKOJMILHE CEPENOBHIIE.

6. BmicT ynakoBKH Ta iHma iHgopmauis

II{o mictuts AIBEUT

- Jlitoua peyoBMHa OKTOKOr amb(a, (Mmoacbkuii ¢axrop sropranHs kpoei VIII Burorosnenuit
pexombinanTHoro JIHK texHounoriero). Koxen ¢uakon 3 nopomkomM mictuts 250, 500, 1000, 1500,
2000 gu 3000 OJ] okToKOr anbda.

- IHmi peyoBUHHM: MaHITON, HATPilO XJIOPUJ, TICTHIMH, TPErano3a, KaublLilo XJIOPH, TPOMETAMOII,
nonicopbart 80 i rayraTioH (BiTHOBIEHHUHA).

PozunnnuK nakon: 5 mu crepunizoBanoi Boau 1 iH'exuiit BAKCJDKEKT I1.

SIx surasinac AJIBEUT i BmicT iioro ynakoBku
AJIBEWT npexcrarienuit y BUrIaai 6ioro myxxkoro nopowxky. Ilicis po3sesieHHs, po3yy YUCTHI,
NpO30pHii 1 BUILHHUIN BiJl CTOPOHHIX JoMilIOK. KokHa ynakoBKa MICTUTb IPUCTPIM 1 PO3BEAEHHS.

Buiacuuk peecTpanifiHoro nocpiaueHHs
bakcrep AT’
Inpyctpimrpacce 67
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A-1221 BigeHs

Bupob6Huk:

bakcanra benmkiym Manydextypinr CA
ByneBap Pene bpankyap 80

B-7860 Jleccin

benbris

bakcrep CA

bynbBap Pene bpankyap 80
B-7860 Jleccin

benbris

Jlnst Gyzb skoi iHdopMarii o0 JaHoro JTiKapchKoro 3acoly, 3B’ sKiThes, Oyab 1acka, 3 MiCLEBUM
Npe/ICTABHUKOM peeCTpalifHOro nocBiI4eHHs.

JIncTOK-BKJIAAMII B OCTAHHE 6y.ﬂ0 NEeperjassHyTo

JletanbHa iHdopMalis npo e Jikapcbkuil 3aci6 gocTynHa Ha caiiti €Bponeicskoro Meauusoro
AreHcTBa http://www.ema.europa.eu. .

IHCTpyKUis A5 NIPUTOTYBAHHS | BBEJEHHS

Crijt IOTpUMYBATHCS TEXHIKH aCENTUKH MPH NPUTOTYBaHHI PO3UMHY Ta ITPU BBEJIEHHI.
BukopHcTOBY#TE JHIIE CTEPUITI30BaHy BOAY /IS 1H €KL Ta npuchiﬁ JUIA PO3BEJICHHS Ta
IPUTOTYBaHHS PO3YMHY, 110 A0AAETHCS 10 KOXKHOI YIIaKOBKH AJIBEMT. A[[BEI/IT HE TIOBHHEH
3MILIYBaTHCh 3 iHIIMMHU MpernapaTaMy abo po3YMHHUKAMH.

CyBOpO pEeKOMEHIYEThCS PEECTPYBATH KOXKHHMN yac BBE/ICHHs, Ha3By 1 HOMEp napTii.

IHcTpyKuis 1Jist po3BeeHHs
e He 3acTocoByBaTH ITiC/Is 3aKiHUEHHS TEPMiHY NPUAATHOCTI BKa3aHOT Ha YNaKOBIIi.
e He 3acrocroByBartu 3aci6 BAKCJDKEKT II sixuro kpuiika 6icrepa noukoaxena abo €
O3HAKH MOPYIIEHHs 1IJIICHOCTI i3 MO3HAYKOO: (M03HAUKa).
e He 3amMopoKyBaTH pO34YHH MiCJIs pO3BEAECHHS.

1. Skumo npemapar 30epiraBcs B XONOAWILHHKY, BisbMiThb AJIBEMT mnopomok i ¢nakonn 3
PO3YHMHHHKOM 3 XOJIOJHJIbHHKA 1 HeXal BOHH JOCATHYTE KiMHATHOI TemmnepatypH (6iuspko 15
13"

2. PerenbHO BUMHUITE PYKH 3 MUJIOM 1 TEIJIOKO BOJOKO.

Buanite KpHIIeyky 3 GIakoHIB 3 MOPOLIKOM Ta PO3UMHHUKOM.

4. OuucriTh NpoOKM 3a JONOMOrOK TaMIoOHIiB 31 cnuproM. IloctaBre (nakoHM Ha miacky
MIOBEPXHIO.

5. 3HimiTh 3axucHe NMokpuTTs 3 ynakoBku npucrocyBaHHs BAKCJDKEKT II, He Topkarouuch
BMicTy ynakoBku (man. a). He Buiimaiite BAKCJDKEKT II 3 ynakoBku.

6. IlepeBepHiTh yNaKOBKY 1 BCTaBTE€ INpPO30PUH IUIAaCTUKOBMH 3yOeub y mnpobky duakoHa 3
pO3YMHHUKOM. Bi3pMiTh ynakoBky 3a kpail i 3HiMITE 1T 3 BAKCJDKEKT II (man. b). He
Bujasiite cuHii kopnadok 3 BAKCJDKEKT II.

7. Jng po3BedeHHsS BUKOPUCTOBYIOTH TIBKM CTEPUJIBHY BOAY Ui iH €KUM 1 mpucTpiit mis
po3Be/ieHHs, IO TNpejacTaBieHuit B ymakorui. Ilepeeprits cucremy 3 BAKCJDKEKT I,
NPUEAHAHOTO 10 (JIaKOHY 3 PO3ZYMHHMKOM TakK, 100 (pJ1akOH ONMMHUBCS Hal MPUCTOCYBAHHSM.
Bcrapre 6inuil minacTukoBuil 3ybenp y npoOKy ¢uakoHa 3 mpenapaTtoM
BTATHE PO3YMHHMK Y GiakoH 3 npenapatom AJIBEUT (man. c).

8. OOGepexxHO mepeMmillaiiTe 0 NMOBHOrO PO3YMHEHHS Ipenapat
PO3YMHHUBCS TOBHICTIO, IHAKIlIe aKTUBHA PEYOBMHA HE MPO

W
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Ipenapar WBUAKO PO3YMHSETHCS (3BMYAMHO MeHuIe, HiX 32 1 XxBuiuHy). Ilicas po3BeneHHs
PO3YMH MOBUHEH GYTH YHCTHM, IPO3OPHM i BUIbHUH BiJl CTOPOHHIX JOMILIOK.

IncTpykuis aus in’ exmii
Jlns BBeJIeHHS 3aCTOCOBYHTE HAKOHEYHHK IIIPHIA 1O AOAAETHCS.

Baoicnuea npumimka:

e He namaraiiTech BBOAMTH iH €KIiIO TMepll HIK NpoiijieTe creuianbHe TPeHYBaHHS 3
Barmm Jiikapem abo MeICECTPOXO.

e IlepeBipTe NpUrOTOBIEHHH PO3YMH HAa CTOPOHHI JOMIWIKK i 3HeGapBieHHS mepe.
pO3Be/IeHHAM (PO34YMH MOBHHEH GyTH Npo30puM, 6e36apBHUM i BiJIbHAM BiJl CTOPOHHIX
YacToK).
He BukopuctoByiite AJIBENT, AKmo po3ynH He € MOBHICTIO MPO30pHM abo MOBHICTIO
He PO3UMHMBCS.

1. Binkpuiite cuniii xomadok 3 BAKCJDKEKT II. He naGupaiite noBitps y LIIPHL.
Ipueanaiite wmpui 10 BAKCIDKEKT II (Man. d).

2 ITepeBepHiTh cucTemy ((IaKoH 3 KOHLEHTpaToM Mae 6yTH 3BepXxy). Habepith KOHLEHTpaT y
IIIPHIL, IOBIIBHO MOTATHYBIIH NopuieHs (Mai. e.)

B Bin’ennaiiTe mmpui.

4. [IpuennaiiTe MeTeaMK TONKH A0 Iumpuua. Beeaite BHYTpilHbOBeHHO. [lpemapar MoxHa

BBOJMTH 31 MBHAKICTIO He Ginbme 10 mu 3a xBwiuHy. (uBitees Poznin 4 «Moxiuei mobivni
edheKTuy).

Maur. d. Mar. e.

JlikyBaHHs Ha BUMOTY
¥V pasi HacTynHUX reMOparquux BHIaJIKiB aKTUBHICTh QJaKTopa VIII He noBMHHA MajgaTh HUKYE
HABEJIEHOTO MJIa3MOBOr0 piBHs akTUBHOCTI (Y0260 MO/ ) y BllIHOBllIHOMy neplom JlaHa Ta,éﬂuﬂﬂ.

JlosyBaHHs 1 4acToTa BBeJeHHs NMOBMHHI OyTH ajanToBaHi 10 Kiipd
iHauBinyansHoMy Bunaaky. [Ipu neBHux obcTaBMHAX (HANPHUKIIAL,

+Y KQXKHOMY,
T\'ﬂ&ﬁ“‘»v
opy 9 ]
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Cryninb KpPOBOTEYi/THII
XipypriyHoro BTpy4aHHs

IMoTpidHa mikoBa
akTHBHicTH @aKTOpa
VIII B xpoBi micas
iHgys3ii (%o ab6o

YacroTa I03yBaHHS
(rogun)/TpuBaJicTs Tepamnii (B AHAX)

MO/aennJairTp )
PanHiii reMapTpo3, M’s30Ba 20-40 IMosToOproiiTe iH’ €Kil KOXHI 12-24
KpoBoTeya abo KpoBOTEYa B roauHy (ia 8 10 24 roauH ManieHTaM
POTOBi#l TOPOKHKHI. BiKOM /10 6 POKiB) IPOTATOM
LoHaWMeHIe 1 qHs, TIOKU HE
TIPUNTMHUTECS KpOoBOTeYaabo He Oye
JIOCSITHYTO 3arOFOBAHHS.
[TinBuILEeHUH reMapTpo3, 30-60 ITosToproiite in’ekuii koxHi 12-24
M’s30Ba KpoBOTEHa abo roguHu (Bia 8 10 24 rofuH NalieHTaM
remMaToma. BiKOM /10 6 POKiB) MpOTSIroM 3 - 4 1HiB
abo Ginblie, MoKK He 6YAYTh YCYHEHi
Oi1b UM HEJi€3/1aTHICTb.
3arpo3ziuBa Ui KUTTS 60 - 100 ITosTOprO¥iTe iH €Kil KoXkHI 8-24
KpOBOTEHUA. roauuu (Bix 8 10 24 roauH naieHTaM
BiKOM 10 6 POKiB), IOKH He Oyne
yCyHEeHa 3arpo3a AJs KUTTS.
Xipypriuse BTpy4aHHsI
Hesnaune 30-60 KosxHi 24 rogunu (Big 12 1o 24 rogux
B TOoMYy 4MCITi BUIAIEHHS naujieHTaM BiKOM JI0 6 POKiB)
3y0iB MpOTAroM He MeHIe | 106H, OKH He
OyJie JOCSITHYTO 3arOlOBaHHS.
3uaune 80 - 100 IToeToptoiTe iH’exuii koxkHi 8-24
(mepe onepaiero i micyst |roauHHM (Bia 6 10 24 ro/IMH NaieHTam
ornepaitii) BIKOM 10 6 POKiB) 10 aI€KBaTHOI'O

3aroloBaHHsl, JaJli MPOJOBXKYHTE
tepani. [l{onaiiMeHe npotarom 7
JIHIB U1 TiATPHUMKH aKTHBHOCTI
daxropy VIII Big 30% 1o 60%
(MO/penunirp)
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Package leaflet: Information for the user A //é’ OAE / oL/ [z

% ORLE [ )L
ADVATE 250 IU powder and solvent for solution for injection /#/ 76 / /

ADVATE 500 IU powder and solvent for solution for injection /ﬁ / 15026 /CF, / oF
ADVATE 1000 IU powder and solvent for solution for injection / 150, /y 7 /
ADVATE 1500 IU powder and solvent for solution for injection

ADVATE 2000 IU powder and solvent for solution for injection h 160 (/5/ 0/

ADVATE 3000 IU powder and solvent for solution for injection L / /&0, thyﬁ///)@
Octocog alfa (recombinant human coagulation factor VIII)

Read all of this leaflet carefully before you start using this medicine because it contains
important information for you.

- Keep this leaflet. You may need to read it again.

- If you have any further questions, ask your doctor.

- This medicine has been prescribed for you only. Do not pass it on to others. It may harm them,
even if their signs of illness are the same as yours.

- If you get any side effects talk to your doctor. This includes any possible side effects not listed
in this leaflet. See section 4.

What is in this leaflet:

What ADVATE is and what it is used for

What you need to know before you use ADVATE
How to use ADVATE

Possible side effects

How to store ADVATE

Contents of the pack and other information

R N

1. What ADVATE is and what it is used for

ADVATE contains the active substance octocog alfa, human coagulation factor VIII produced by
recombinant DNA technology. Factor VIII is necessary for the blood to form clots and stop bleedings.
In patients with haemophilia A (inborn lack of factor VIII), it is missing or not working properly.

ADVATE is used for the treatment and prevention of bleeding in patients of all age groups with
haemophilia A (an inherited bleeding disorder caused by lack of factor VIII).

ADVATE is prepared without the addition of any human- or animal-derived protein in the entire

manufacturing process.

2. What you need to know before you use ADVATE

Do not use ADVATE

- if you are allergic to octocog alfa or any of the other ingredients of this medicine (listed in
section 6)

- if you are allergic to mouse or hamster proteins

If you are unsure about this, ask your doctor.

Warnings and precautions
Talk to your doctor before using ADVATE. You should tell your doctor if you ha

222
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of ADVATE to prevent or control bleeding. Development of inhibitors is a known complication in the
treatment of haemophilia A. If your bleeding is not controlled with ADVATE, tell your doctor
immediately.

There is a rare risk that you may experience an anaphylactic reaction (a severe, sudden allergic
reaction) to ADVATE. You should be aware of the early signs of allergic reactions such as rash, hives,
wheals, generalised itching, swelling of lips and tongue, difficulty in breathing, wheezing, tightness in
the chest, general feeling of being unwell, and dizziness. These symptoms can constitute an early
symptom of an anaphylactic shock, manifestations of which may additionally include extreme
dizziness, loss of consciousness, and extreme difficulty in breathing.

If any of these symptoms occur, stop the injection immediately and contact your doctor. Severe
symptoms, including difficulty in breathing and (near) fainting, require prompt emergency treatment.

Patients developing Factor VIII inhibitors

If your plasma Factor VIII fails to reach expected levels with ADVATE, or if bleeding is not
adequately controlled, it could be due to the development of Factor VIII inhibitors. This will be
checked by your doctor. You might need a higher dose of ADVATE or even a different product to
control bleedings. Do not increase the total dose of ADVATE to control your bleeding without
consulting your doctor.

Children and adolescents
The listed warnings and precautions apply to both adults and children (from 0 to 18 years of age).

Other medicines and ADVATE
Tell your doctor if you are using, have recently used or might use any other medicines.

Pregnancy and breast-feeding
If you are pregnant or breast-feeding, think you may be pregnant or are planning to have a baby, ask
your doctor for advice before using this medicine.

Driving and using machines
ADVATE has no influence on your ability to drive or to use machines.

ADVATE contains sodium
This medicine contains 0.45 mmol sodium (10 mg) per vial. To be taken into consideration by patients
on a controlled sodium diet.

3. How to use ADVATE

Treatment with ADVATE will be started by a doctor who is experienced in the care of patients with
haemophilia A.

Your doctor will calculate your dose of ADVATE (in international units or [U) depending on your
condition and body weight, and on whether it is used for prevention or treatment of bleeding. The
frequency of administration will depend on how well ADVATE is working for you. Usually, the
replacement therapy with ADVATE is a life-long treatment.

Always use this medicine exactly as your doctor has told you. Check with your doctor if you are not
sure.

Prevention of bleeding
The usual dose of octocog alfa is 20 to 40 IU per kg body weight, administered every 2 to 3 days.
However, in some cases, especially in younger patients, more frequent injections or higher
be necessary.
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Treatment of bleeding
The dose of octocog alfa is calculated depending on your body weight and the factor VIII levels to be
achieved. The target factor VIII levels will depend on the severity and location of the bleeding.

Dose (IU) = body weight (kg) x desired Factor VIII rise (% of normal) x 0.5

If you have the impression that the effect of ADVATE is insufficient, talk to your doctor.
Your doctor will perform appropriate laboratory tests to make sure that you have adequate Factor VIII
levels. This is particularly important if you are having major surgery.

Use in children and adolescents (from 0 to 18 years of age)

For the treatment of bleeding the dosing in children does not differ from adult patients. For the
prevention of bleeding in children under the age of 6, doses of 20 to 50 IU per kg body weight 3 to
4 times weekly are recommended. The administration of ADVATE in children (intravenously) does
not differ from the administration in adults. A central venous access device (CVAD) may become
necessary to allow frequent infusions of factor VIII products.

How ADVATE is given

ADVATE is usually injected into a vein (intravenously) by your doctor or nurse. You or someone else
might also administer ADVATE as an injection, but only after receiving adequate training. Detailed
instructions for self-administration are given at the end of this package leaflet.

If you use more ADVATE than you should
Always take ADVATE exactly as your doctor has told you. You should check with your doctor if you
are not sure. If you inject more ADVATE than recommended, tell your doctor as soon as possible.

If you forget to use ADVATE
Do not inject a double dose to make up for a forgotten dose. Proceed with the next injection as
scheduled and continue as advised by your doctor.

If you stop using ADVATE
Do not stop using ADVATE without consulting your doctor.

If you have any further questions on the use of this medicine, ask your doctor.

4. Possible side effects

Like all medicines, this medicine can cause side effects, although not everybody gets them.

If severe, sudden allergic reactions (anaphylactic) occur, the injection must be stopped
immediately. You must contact your doctor immediately if you have any of the following early
symptoms of allergic reactions:

- rash, hives, wheals, generalised itching,

- swelling of lips and tongue,

- difficulty in breathing, wheezing, tightness in the chest,
- general feeling of being unwell,

- dizziness and loss of consciousness.

Severe symptoms, including difficulty in breathing and (nearly) fainting, require prompt emergency
treatment.

Common side effects (may affect up to 1 in 10 people)
Factor VIII inhibitors, headache and fever.
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Uncommon side effects (may affect up to 1 in 100 people)

dizziness, flu, fainting, abnormal heartbeat, red itchy bumps on the skin, chest discomfort, injection
site bruise, injection site reaction, itching, increased sweating, unusual taste in the mouth, hot flushes,
migraines, memory impairment, chills, diarrhoea, nausea, vomiting, shortness of breath, sore throat,
infection of the lymphatic vessels, whitening of skin, eye inflammation, rashes, excessive sweating,
foot and leg swelling, reduced percentage of red blood cells, increase in a type of white blood cells
(monocytes), and pain in the upper abdomen or lower chest.

Related to surgery
catheter-related infection, decreased red cell blood count, swelling of limbs and joints, prolonged
bleeding after drain removal, decreased Factor VIII level and post-operative bruise.

Related to central venous access devices (CVAD)
catheter-related infection, systemic infection and local blood clot at the catheter site.

Side effects with unknown frequency (frequency cannot be estimated from the available data)
potentially life-threatening reactions (anaphylaxis) and other allergic reactions (hypersensitivity),
general disorders (tiredness, lack of energy).

Additional side effects in children

Other than the development of inhibitors in previously untreated paediatric patients (PUPs), and
catheter-related complications, no age-specific differences in side effects were noted in the clinical
studies.

Reporting of side effects

If you get any side effects, talk to your doctor. This includes any possible side effects not listed in this
leaflet. You can also report side effects directly via the national reporting system listed in Appendix V.
By reporting side effects you can help provide more information on the safety of this medicine.

S How to store ADVATE

Keep this medicine out of the sight and reach of children.

Do not use this medicine after the expiry date, which is stated on the label after EXP. The expiry date
refers to the last day of that month.

Store in a refrigerator (2 °C — 8 °C).
Do not freeze.

During the shelf life the powder vial may be kept at room temperature (up to 25 °C) for a single period
not exceeding 6 months. In this case, this medicine expires at the end of this 6 month period or the
expiration date printed on the product vial, whichever is earlier. Please record the end of the 6 months
storage at room temperature on the product carton. The product may not be returned to refrigerated
storage after storage at room temperature.

Keep the vial in the outer carton in order to protect from light.

This product is for single use only. Discard any unused solution appropriately.

Use the product immediately once the powder is completely dissolved.

Do not refrigerate the solution after preparation.

Do not throw away any medicines via waste water or household waste. Ask your pha
throw away medicines you no longer use. These measures will help protect the enviro
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6. Contents of the pack and other information

What ADVATE contains

- The active substance is octocog alfa (human coagulation Factor VIII produced by recombinant
DNA technology). Each powder vial contains nominally 250, 500, 1000, 1500, 2000, or
3000 IU octocog alfa.

- The other ingredients are mannitol, sodium chloride, histidine, trehalose, calcium chloride,
trometamol, polysorbate 80, and glutathione (reduced).

Solvent vial: 5 ml sterilised water for injections

What ADVATE looks like and contents of the pack
ADVATE is a white to off-white friable powder. After reconstitution, the solution is clear, colourless

and free from foreign particles.

Each pack also contains a device for reconstitution (BAXJECT II).

Marketing Authorisation Holder
Baxter AG

Industriestrasse 67

A-1221 Vienna

Manufacturers

Baxalta Belgium Manufacturing SA
Boulevard René Branquart 80
B-7860 Lessines

Belgium

Baxter SA

Boulevard René Branquart 80
B-7860 Lessines

Belgium

For any information about this medicine, please contact the local representative of the Marketing

Authorisation Holder:

Belgié¢/Belgique/Belgien
Baxalta Belgium SPRL
Tél/Tel: +32 2 892 62 00

Bovarapus
Bakcrep bwnrapus EOOJ]
Ten.: +359 2 9808482

Ceska republika
Baxter Czech spol.s.r.o.
Tel.: +420 225774111

Danmark
Baxalta Denmark A/S
TIf: +45 32 70 12 00

Deutschland
Baxalta Deutschland GmbH
Tel: +49 89 262077-011
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Lietuva
UAB "Baxter Lithuania”

Tel: +370 5269 16 90 / +370 5252 71 00

Luxembourg/Luxemburg
Baxalta Belgium SPRL
Tél/Tel: +32 2 892 62 00

Magyarorszag
Baxter Hungary Kft.
Tel.: +36 1 202 1980

Malta
Baxalta UK Limited
Tel.: +44 1 635 798 777

Nederland
Baxalta Netherlands B.V.
Tel: +31 30 799 27 77
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Eesti
OU Baxter Estonia
Tel.: 4372 6 515 120

E\LGda
Baxter (Hellas) E.ILE.
TnA.: +30 210 28 80 000

Espaiia
Baxalta Spain S.L.
Tel: +34 91 790 42 22

France
Baxalta France S.A.S.
Tél: +33 1 70 96 06 00

Hrvatska
Baxter d.o.o.
Tel: +386 1 420 16 80

Ireland
Baxalta UK Limited
Tel: +44 1 635 798 777

Island
Lyfjaver ehf.
Simi: +354 533 6100

Italia
Baxalta Italy S.r.l.
Tel: +39 06 45224 600

Kvnpog
Baxter (Hellas) E.IL.E.
TnA.: +30 210 28 80 000

Latvija
SIA BAXTER Latvia
Tel.: +371 67 784 784
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Norge
Baxalta Norway AS
TIf: +47 22 585 000

Osterreigh
Baxalta Osterreich GmbH
Tel.: +43 1 20100-0

Polska
Baxter Polska Sp. z o.0.
Tel.: +48 22 4883 777

Portugal
Baxalta Portugal, Unipessoal, Lda.
Tel: +351 21 122 03 00

Romania
FARMACEUTICA REMEDIA SA
Tel.: +40 21 321 16 40

Slovenija
Baxter d.o.o.
Tel.: +386 1 420 16 80

Slovenska republika
Baxter Slovakia s.r.o.
Tel: +421 23210 1150

Suomi/Finland
Baxalta Finland Oy
Puh/Tel: +358 201478200

Sverige
Baxalta Sweden AB
Tel: +46 8 50 53 26 00

United Kingdom
Baxalta UK Limited
Tel: +44 1 635 798 777

This leaflet was last revised in

Detailed information on this medicine is available on the European Medicines Agency web site:
http://www.ema.europa.eu/

Instructions for preparation and administration
Aseptic technique is required during preparation of the solution and administration.
Use only the sterilised water for injections and the reconstitution device for preparation of the solution

that are provided with each package of ADVATE. ADVATE must not be mixed with other medicinal
products or solvents.

It is strongly recommended that every time ADVATE is administered, the nam
the product are recorded.
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Instructions for reconstitution

. Do not use after the expiry date stated on the labels and carton.

o Do not use if the BAXJECT II device, its sterile barrier system or its packaging is damaged or
P

{
shows any sign of deterioration as indicated by the symbol: \!f .
. Do not refrigerate the solution after preparation.

1. If the product is still stored in a refrigerator, take both the ADVATE powder and solvent vials

from the refrigerator and let them reach room temperature (between 15 °C and 25 °C).

Wash your hands thoroughly using soap and warm water.

Remove caps from powder and solvent vials.

Cleanse stoppers with alcohol swabs. Place the vials on a flat clean surface.

Open the package of BAXJECT II device by peeling away the paper lid without touching the

inside (Fig. a). Do not remove the device from the package. Do not use if the BAXJECT II

device, its sterile barrier system or its packaging is damaged or shows any sign of deterioration.

6. Turn the package over and insert the clear plastic spike through the solvent stopper. Grip the
package at its edge and pull the package off BAXJECT II (Fig. b). Do not remove the blue cap
from the BAXJECT II device.

i For reconstitution only the sterilised water for injections and the reconstitution device provided
in the pack should be used. With BAXJECT II attached to the solvent vial, invert the system so
that the solvent vial is on top of the device. Insert the white plastic spike through the ADVATE
powder stopper. The vacuum will draw the solvent into the ADVATE powder vial (Fig. c).

8. Swirl gently until all material is dissolved. Be sure that the ADVATE powder is completely
dissolved, otherwise not all reconstituted solution will pass through the device filter. The
product dissolves rapidly (usually in less than 1 minute). After reconstitution the solution should
be clear, colourless and free from foreign particles.

D W

Fig. a Fig. b Fig. ¢

Instructions for injection
For administration the use of a luer-lock syringe is required.

Important note:

o Do not try to administer the injection unless you have received special training from your doctor
or nurse.
o Inspect the prepared solution for particulate matter and discoloration prior to administration (the

solution should be clear, colourless and free from foreign particles).
Do not use ADVATE if the solution is not fully clear or not completely dissolved.

1. Remove the blue cap from BAXJECT II. Do not draw air into the syringe. Connect the
syringe to BAXJECT II (Fig. d).

2 Invert the system (the vial with the reconstituted solution has to be on top). Draw the

reconstituted solution into the syringe by pulling the plunger back slowly (Fig. e).

Disconnect the syringe.

(U5)
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4. Attach a butterfly needle to the syringe and inject the reconstituted solution into a vein. The
solution should be administered slowly, at a rate as determined by the patient’s comfort level,
not to exceed 10 ml per minute. (See Section 4 “Possible side effects”).

Bz Discard any unused solution appropriately.

Fig. e

The following information is intended for healthcare professionals only:

On demand treatment

In case of the following haemorrhagic events, the factor VIII activity should not fall below the given
plasma activity level (in % of normal or IU/dl) in the corresponding period. The following table can be
used to guide dosing in bleeding episodes and surgery.

The dose and frequency of administration should be adapted to the clinical response in the individual
case. Under certain circumstances (e.g. presence of a low-titre inhibitor), doses larger than those

calculated using the formula may

be necessary.

Degree of haemorrhage/type of | Factor VIII level Frequency of doses (hours)/duration
surgical procedure required (% or IU/dl) | of therapy (days)
Haemorrhage
Early haemarthrosis, muscle 20 —40 Repeat injections every 12 to 24 hours
bleeding or oral bleeding. (8 to 24 hours for patients under the age
of 6) for at least 1 day, until the
bleeding episode, as indicated by pain,
is resolved or healing is achieved.
More extensive haemarthrosis, 30-60 Repeat injections every 12 to 24 hours
muscle bleeding or haematoma. (8 to 24 hours for patients under the age
of 6) for 3 — 4 days or more until pain
and acute disability are resolved.
Life-threatening haemorrhages. 60 —100 Repeat injections every 8 to 24 hours
(6 to 12 hours for patients under the age
of 6) until threat is resolved.
229
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Degree of haemorrhage/type of
surgical procedure

Factor VIII level
required (% or 1U/dl)

Frequency of doses (hours)/duration
of therapy (days)

Surgery

Minor
Including tooth extraction.

Major

30-60

80— 100
(pre- and postoperative)

Every 24 hours (12 to 24 hours for
patients under the age of 6), at
least 1 day, until healing is achieved.

Repeat injections every 8 to 24 hours

(6 to 24 hours for patients under the age
of 6) until adequate wound healing,
then continue therapy for at least
another 7 days to maintain a factor VIII
activity of 30% to 60% (IU/dl).
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Package leaflet: Information for the user

ADVATE 250 IU powder and solvent for solution for injection
ADVATE 500 IU powder and solvent for solution for injection
ADVATE 1000 IU powder and solvent for solution for injection
ADVATE 1500 IU powder and solvent for solution for injection

Octocog alfa (recombinant human coagulation factor VIII)

Read all of this leaflet carefully before you start using this medicine because it contains
important information for you.

- Keep this leaflet. You may need to read it again.

- If you have any further questions, ask your doctor.

- This medicine has been prescribed for you only. Do not pass it on to others. It may harm them,
even if their signs of illness are the same as yours.

- If you get any side effects talk to your doctor. This includes any possible side effects not listed
in this leaflet. See section 4.

What is in this leaflet:

What ADVATE is and what it is used for

What you need to know before you use ADVATE
How to use ADVATE

Possible side effects

How to store ADVATE

Contents of the pack and other information

AN W B W) —

j What ADVATE is and what it is used for

ADVATE contains the active substance octocog alfa, human coagulation factor VIII produced by
recombinant DNA technology. Factor VIII is necessary for the blood to form clots and stop bleedings.
In patients with haemophilia A (inborn lack of factor VIII), it is missing or not working properly.

ADVATE is used for the treatment and prevention of bleeding in patients of all age groups with
haemophilia A (an inherited bleeding disorder caused by lack of factor VIII).

ADVATE is prepared without the addition of any human- or animal-derived protein in the entire
manufacturing process.

2: What you need to know before you use ADVATE

Do not use ADVATE

- if you are allergic to octocog alfa or any of the other ingredients of this medicine (listed in
section 6)

- if you are allergic to mouse or hamster proteins

If you are unsure about this, ask your doctor.
Warnings and precautions

Talk to your doctor before using ADVATE. You should tell your doctor if you have been previously
treated with Factor VIII products, especially if you developed inhibitors, since there nﬁt be a hlggg -

risk that it happens again. Inhibitors are blocking antibodies against factor VIII that rediice the

239

lﬂeum(b,,(a
Ui,
A xaq 38004 ’)5;”



160

treatment of haemophilia A. If your bleeding is not controlled with ADVATE, tell your doctor
immediately.

There is a rare risk that you may experience an anaphylactic reaction (a severe, sudden allergic
reaction) to ADVATE. You should be aware of the early signs of allergic reactions such as rash, hives,
wheals, generalised itching, swelling of lips and tongue, difficulty in breathing, wheezing, tightness in
the chest, general feeling of being unwell, and dizziness. These symptoms can constitute an early
symptom of an anaphylactic shock, manifestations of which may additionally include extreme
dizziness, loss of consciousness, and extreme difficulty in breathing.

If any of these symptoms occur, stop the injection immediately and contact your doctor. Severe
symptoms, including difficulty in breathing and (near) fainting, require prompt emergency treatment.

Patients developing Factor VIII inhibitors

If your plasma Factor VIII fails to reach expected levels with ADVATE, or if bleeding is not
adequately controlled, it could be due to the development of Factor VIII inhibitors. This will be
checked by your doctor. You might need a higher dose of ADVATE or even a different product to
control bleedings. Do not increase the total dose of ADVATE to control your bleeding without
consulting your doctor.

Children and adolescents
The listed warnings and precautions apply to both adults and children (from 0 to 18 years of age).

Other medicines and ADVATE
Tell your doctor if you are using, have recently used or might use any other medicines.

Pregnancy and breast-feeding
If you are pregnant or breast-feeding, think you may be pregnant or are planning to have a baby, ask
your doctor for advice before using this medicine.

Driving and using machines
ADVATE has no influence on your ability to drive or to use machines.

ADVATE contains sodium
This medicine contains 0.45 mmol sodium (10 mg) per vial. To be taken into consideration by patients
on a controlled sodium diet.

Misapplication of ADVATE
Misapplication (injection into the artery or outside the vein) should be avoided as mild, short term

injection site reactions, such as bruising and redness, may occur.

3. How to use ADVATE

Treatment with ADVATE will be started by a doctor who is experienced in the care of patients with
haemophilia A.

Your doctor will calculate your dose of ADVATE (in international units or IU) depending on your
condition and body weight, and on whether it is used for prevention or treatment of bleeding. The
frequency of administration will depend on how well ADVATE is working for you. Usually, the
replacement therapy with ADVATE is a life-long treatment.

Always use this medicine exactly as your doctor has told you. Check with your doctor if you are not
sure.
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Prevention of bleeding

The usual dose of octocog alfa is 20 to 40 IU per kg body weight, administered every 2 to 3 days.
However, in some cases, especially in younger patients, more frequent injections or higher doses may
be necessary.

Treatment of bleeding
The dose of octocog alfa is calculated depending on your body weight and the factor VIII levels to be
achieved. The target factor VIII levels will depend on the severity and location of the bleeding.

Dose (IU) = body weight (kg) x desired Factor VIII rise (% of normal) x 0.5

If you have the impression that the effect of ADVATE is insufficient, talk to your doctor.
Your doctor will perform appropriate laboratory tests to make sure that you have adequate Factor VIII
levels. This is particularly important if you are having major surgery.

Use in children and adolescents (from 0 to 18 years of age)

For the treatment of bleeding the dosing in children does not differ from adult patients. For the
prevention of bleeding in children under the age of 6, doses of 20 to 50 IU per kg body weight 3 to

4 times weekly are recommended. The administration of ADVATE in children (intravenously) does
not differ from the administration in adults. A central venous access device (CVAD) may become
necessary to allow frequent infusions of factor VIII products. This presentation is available with 5 ml
solvent and 2 ml solvent. However, for the 2 ml presentation there is no documentation available in
children below 2 years of age.

Due to the decrease in injection volume for ADVATE reconstituted in 2 ml, the time to react to
hypersensitivity reactions during an injection is further reduced. Therefore, caution is advised during
injection of ADVATE reconstituted in 2 ml, especially in children.

How ADVATE is given

ADVATE is usually injected into a vein (intravenously) by your doctor or nurse. You or someone else
might also administer ADVATE as an injection, but only after receiving adequate training. Detailed
instructions for self-administration are given at the end of this package leaflet.

If you use more ADVATE than you should
Always take ADVATE exactly as your doctor has told you. You should check with your doctor if you
are not sure. If you inject more ADVATE than recommended, tell your doctor as soon as possible.

If you forget to use ADVATE
Do not inject a double dose to make up for a forgotten dose. Proceed with the next injection as
scheduled and continue as advised by your doctor.

If you stop using ADVATE
Do not stop using ADVATE without consulting your doctor.

If you have any further questions on the use of this medicine, ask your doctor.

4. Possible side effects
Like all medicines, this medicine can cause side effects, although not everybody gets them.

If severe, sudden allergic reactions (anaphylactic) occur, the injection must be stopped
immediately. You must contact your doctor immediately if you have any of the following early
symptoms of allergic reactions:

- rash, hives, wheals, generalised itching,

- swelling of lips and tongue,

- difficulty in breathing, wheezing, tightness in the chest,
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- general feeling of being unwell,
- dizziness and loss of consciousness.

Severe symptoms, including difficulty in breathing and (nearly) fainting, require prompt emergency
treatment.

Common side effects (may affect up to 1 in 10 people)
Factor VIII inhibitors, headache and fever.

Uncommon side effects (may affect up to 1 in 100 people)

dizziness, flu, fainting, abnormal heartbeat, red itchy bumps on the skin, chest discomfort, injection
site bruise, injection site reaction, itching, increased sweating, unusual taste in the mouth, hot flushes,
migraines, memory impairment, chills, diarrhoea, nausea, vomiting, shortness of breath, sore throat,
infection of the lymphatic vessels, whitening of skin, eye inflammation, rashes, excessive sweating,
foot and leg swelling, reduced percentage of red blood cells, increase in a type of white blood cells
(monocytes), and pain in the upper abdomen or lower chest.

Related to surgery
catheter-related infection, decreased red cell blood count, swelling of limbs and joints, prolonged
bleeding after drain removal, decreased Factor VIII level and post-operative bruise.

Related to central venous access devices (CVAD)
catheter-related infection, systemic infection and local blood clot at the catheter site.

Side effects with unknown frequency (frequency cannot be estimated from the available data)
potentially life-threatening reactions (anaphylaxis) and other allergic reactions (hypersensitivity),
general disorders (tiredness, lack of energy).

Additional side effects in children

Other than the development of inhibitors in previously untreated paediatric patients (PUPs), and
catheter-related complications, no age-specific differences in side effects were noted in the clinical
studies.

Reporting of side effects
If you get any side effects, talk to your doctor. This includes any possible side effects not listed in this

leaflet. You can also report side effects directly via the national reporting system listed in Appendix V.

By reporting side effects you can help provide more information on the safety of this medicine.

5, How to store ADVATE
Keep this medicine out of the sight and reach of children.

Do not use this medicine after the expiry date, which is stated on the label after EXP. The expiry date
refers to the last day of that month.

Store in a refrigerator (2 °C — 8 °C).
Do not freeze.

During the shelf life the powder vial may be kept at room temperature (up to 25 °C) for a single period
not exceeding 6 months. In this case, this medicine expires at the end of this 6 month period or the
expiration date printed on the product vial, whichever is earlier. Please record the end of the 6 months
storage at room temperature on the product carton. The product may not be returned to refrigerated
storage after storage at room temperature.

Keep the vial in the outer carton in order to protect from light.
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This product is for single use only. Discard any unused solution appropriately.
Use the product immediately once the powder is completely dissolved.
Do not refrigerate the solution after preparation.

Do not throw away any medicines via waste water or household waste. Ask your pharmacist how to
throw away medicines you no longer use. These measures will help protect the environment.

6. Contents of the pack and other information

What ADVATE contains

- The active substance is octocog alfa (human coagulation Factor VIII produced by recombinant
DNA technology). Each powder vial contains nominally 250, 500, 1000, or 1500 IU octocog
alfa.

- The other ingredients are mannitol, sodium chloride, histidine, trehalose, calcium chloride,
trometamol, polysorbate 80, and glutathione (reduced).

Solvent vial: 2 ml sterilised water for injections

What ADVATE looks like and contents of the pack

ADVATE is a white to off-white friable powder. After reconstitution, the solution is clear, colourless
and free from foreign particles.

Each pack also contains a device for reconstitution (BAXJECT II).

Marketing Authorisation Holder
Baxter AG

Industriestrasse 67

A-1221 Vienna

Manufacturers

Baxalta Belgium Manufacturing SA
Boulevard René Branquart 80
B-7860 Lessines

Belgium

Baxter SA

Boulevard René Branquart 80
B-7860 Lessines

Belgium

For any information about this medicine, please contact the local representative of the Marketing
Authorisation Holder:

Belgié/Belgique/Belgien Lietuva

Baxalta Belgium SPRL UAB "Baxter Lithuania”

Tél/Tel: +32 2 892 62 00 Tel: +370 5269 16 90/ +370 5252 71 00
Bovarapus Luxembourg/Luxemburg

Bakcrep Brirapust EOO /T Baxalta Belgium SPRL

Ten.: +359 2 9808482 Tél/Tel: +32 2 892 62 00

Ceska republika Magyarorszag

Baxter Czech spol.s.r.o. Baxter Hungary Kft.

Tel.: +420 225774111 Tel.: +36 1 202 1980
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Danmark
Baxalta Denmark A/S
TIf: +4532 70 12 00

Deutschland
Baxalta Deutschland GmbH
Tel: +49 89 262077-011

Ee__sti
OU Baxter Estonia
Tel.: +372 6 515 120

E)\ada
Baxter (Hellas) E.IL.E.
TnA.: +30 210 28 80 000

Espaiia
Baxalta Spain S.L.
Tel: +34 91 790 42 22

France
Baxalta France S.A.S.
Tél: +33 1 70 96 06 00

Hrvatska

Baxter d.o.o.
Tel: +386 1 420 16 80

Ireland
Baxalta UK Limited
Tel: +44 1 635 798 777

island
Lyfjaver ehf.
Simi: +354 533 6100

Italia
Baxalta Italy S.r.l.
Tel: +39 06 45224 600

Kvnpog
Baxter (Hellas) E.ILE.
TnA.: +30 210 28 80 000

Latvija
SIA BAXTER Latvia
Tel.: +371 67 784 784

This leaflet was last revised in
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Malta
Baxalta UK Limited
Tel.: +44 1 635 798 777

Nederland
Baxalta Netherlands B.V.
Tel: +31 30 799 27 77

Norge
Baxalta Norway AS
TIf: +47 22 585 000

Osterreigh
Baxalta Osterreich GmbH
Tel.: +43 1 20100-0

Polska
Baxter Polska Sp. z 0.0.
Tel.: +48 22 4883 777

Portugal
Baxalta Portugal, Unipessoal, Lda.
Tel: +351 21 122 03 00

Romania
FARMACEUTICA REMEDIA SA
Tel.: +40 21 321 16 40

Slovenija
Baxter d.o.o.
Tel.: +386 1 420 16 80

Slovenska republika
Baxter Slovakia s.r.o.
Tel: +421 232101150

Suomi/Finland
Baxalta Finland Oy
Puh/Tel: +358 201478200

Sverige
Baxalta Sweden AB
Tel: +46 8 50 53 26 00

United Kingdom
Baxalta UK Limited
Tel: +44 1 635 798 777

Detailed information on this medicine is available on the European Medicines Agency web site:

http://www.ema.europa.eu/
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Instructions for preparation and administration
Aseptic technique is required during preparation of the solution and administration.

Use only the sterilised water for injections and the reconstitution device for preparation of the solution
that are provided with each package of ADVATE. ADVATE must not be mixed with other medicinal
products or solvents.

It is strongly recommended that every time ADVATE is administered, the name and batch number of
the product are recorded.

Instructions for reconstitution
. Do not use after the expiry date stated on the labels and carton.
J Do not use if the BAXJECT II device, its sterile barrier system or its packaging is damaged or

g
i
shows any sign of deterioration as indicated by the symbol: \EJ'.
. Do not refrigerate the solution after preparation.

L. If the product is still stored in a refrigerator, take both the ADVATE powder and solvent vials

from the refrigerator and let them reach room temperature (between 15 °C and 25 °C).

Wash your hands thoroughly using soap and warm water.

Remove caps from powder and solvent vials.

Cleanse stoppers with alcohol swabs. Place the vials on a flat clean surface.

Open the package of BAXJECT II device by peeling away the paper lid without touching the

inside (Fig. a). Do not remove the device from the package. Do not use if the BAXJECT II

device, its sterile barrier system or its packaging is damaged or shows any sign of deterioration.

6. Turn the package over and insert the clear plastic spike through the solvent stopper. Grip the
package at its edge and pull the package off BAXJECT II (Fig. b). Do not remove the blue cap
from the BAXJECT II device.

7. For reconstitution only the sterilised water for injections and the reconstitution device provided
in the pack should be used. With BAXJECT II attached to the solvent vial, invert the system so
that the solvent vial is on top of the device. Insert the white plastic spike through the ADVATE
powder stopper. The vacuum will draw the solvent into the ADVATE powder vial (Fig. c).

8. Swirl gently until all material is dissolved. Be sure that the ADVATE powder is completely
dissolved, otherwise not all reconstituted solution will pass through the device filter. The
product dissolves rapidly (usually in less than 1 minute). After reconstitution the solution should
be clear, colourless and free from foreign particles.

D L

Fig. a Fig. b Fig. ¢

Instructions for injection
For administration the use of a luer-lock syringe is required.

Important note:
o Do not try to administer the injection unless you have received special training
Oor nurse.

245



166

o Inspect the prepared solution for particulate matter and discoloration prior to administration (the
solution should be clear, colourless and free from foreign particles).
Do not use ADVATE if the solution is not fully clear or not completely dissolved.

1 Remove the blue cap from BAXJECT II. Do not draw air into the syringe. Connect the
syringe to BAXJECT II (Fig. d).

2. Invert the system (the vial with the reconstituted solution has to be on top). Draw the
reconstituted solution into the syringe by pulling the plunger back slowly (Fig. e).

3. Disconnect the syringe.

4. Attach a butterfly needle to the syringe and inject the reconstituted solution into a vein. The

solution should be administered slowly, at a rate as determined by the patient’s comfort level,
not to exceed 10 ml per minute. (See Section 4 “Possible side effects”).
Sk Discard any unused solution appropriately.

Fig. d Fig. e

il

The following information is intended for healthcare professionals only:

On demand treatment

In case of the following haemorrhagic events, the factor VIII activity should not fall below the given
plasma activity level (in % of normal or IU/dl) in the corresponding period. The following table can be
used to guide dosing in bleeding episodes and surgery.

The dose and frequency of administration should be adapted to the clinical response in the individual
case. Under certain circumstances (e.g. presence of a low-titre inhibitor), doses larger than those
calculated using the formula may be necessary.

Degree of haemorrhage/type | Factor VIII level Frequency of doses (hours)/duration of
of surgical procedure required (% or 1U/dl) | therapy (days)

Haemorrhage

Early haemarthrosis, muscle 20-40 Repeat injections every 12 to 24 hours
bleeding or oral bleeding. (8 to 24 hours for patients under the age

of 6) for at least 1 day, until the bleeding
episode, as indicated by pain, is resolved
or healing is achieved.

More extensive haemarthrosis, | 30 — 60 Repeat injections every 12 to 24 hours
muscle bleeding or haematoma. (8 to 24 hours for patients under the age
of 6) for 3 — 4 days or more until pain and
acute disability are resolved.

Life-threatening haemorrhages. | 60 — 100 Repeat injections every 8 to 24 hg
(6 to 12 hours for patients undephesage==.
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Surgery

Minor
Including tooth extraction.

Major

30 -60

80100
(pre- and
postoperative)

Every 24 hours (12 to 24 hours for
patients under the age of 6), at
least 1 day, until healing is achieved.

Repeat injections every 8 to 24 hours

(6 to 24 hours for patients under the age
of 6) until adequate wound healing, then
continue therapy for at least

another 7 days to maintain a factor VIII

activity of 30% to 60% (IU/dl).
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1. HA3BA JIKAPCBLKOI'O 3ACOBY
AJIBEMT 1500 OJI M1 IOPOIIOK 1 PO3UMHHMK JUIs PO3UMHY U iH’exuin
2. SIKICHMIA I KUIBKICHUA CKJIAJ

KoskeH 1akoH MiCTHTb MPHONHM3HO 1500 MO caxropy Koarysiuii kposi momunyn VIII (p JAHK),
oktoKor anbda. AJIBEUT mictute npubiusto 300 MO/mn pakTopy Koarysuil kposi moautu VI
(p JTHK), oxtokor abda miciist po3BeJIeHHS.

EdeKkTUBHICTh BM3HA4Ya€ThCSA 3a JOTIOMOrOI0 TECTY XpOMOTEHHHUI aHajli3 3a E€BPONEHCHKOIO
dapmaxkoneero. [InToMa aKTHBHICTB AJIBEUT cranoeuts mpubausno 4,000-10,000 OJ1/ Mr OLIKY.
OxTokor anbba (dakrop Koarymauil KpoBi JOIMHHA VII (p JHK) ue ounmeHui OinoOK, 1O
cKIanaeTbes 3 2332 aMiHOKUCIOT. BUpOOISETBCA 3@ I0NIOMOrOo texnosorii pekombinanTHoi JIHK
p wiuituHax (CHO) si€UHUKIB KHTaliCBhKOIO xoM'suka. [oTyioTh 6e3 107aBaHHA Oy/b-SIKOrO
(ex3orenHoro) 6inka monuHK a0 Gilka TBAPUHHOIO MOXOUKEHHA B npoleci OUMIIEHHS KyTbTYpH
KTiTHH ab0 KiHIIEBOTOCIIOIYYCHHS. .

JTonoMiKHi pe4OBHHU 3 BiIOMUM edeKTOM:
0.45 mmoute Hatpito (10 Mr) Ha GpaKoH

Jly1st TOBHOTO TlepetiKy JOMOMDKHHX PE4OBUH TUBHTUCDH IIYHKT 6.1

3. JIKAPCBKA ®OPMA
[TopomIoK Ta PO3YMHHUK JULS PO3HYHHY JUIA iH’ €KL,

Topomoxk: Bix 6inoro a0 GiryBaToro Koabopy IYXKHUH [IOPOLIOK.
Poszumnnmk: [Tpo3opa Ta Ge36apBHa pifvHa.

4. KJITHIYHI OCOBJIMBOCTI
4.1 Ioxka3aHHs 10 3aCTOCYBaHHA

JlikyBauHs i npodinakTHKa KpoBOTEY y nauientis 3 lemodiniero A (Bpomkenoro nepinuty @akropa
VIII). AJIBEWT nokasanuii BeiM BiKOBUM I'pyIIaM.

4.2 Cooci0 3acTocyBaHHsI Ta 103H

JlikyBaHHs CJIil TIOYMHATH MiJ HATIsSAOM JiKaps, AKMil Mae JOoCBiJ B JiKyBaHHI remodinii 3a
HAsBHOCTI peaHiMallifHAX YMOB /11 HeraiHoi 1I0MOMOTH NIpH anadinaxcii.

EO?: YBaHHSA

Jlo3yBaHHs i TPUBATICTb 3aMiCHOT Tepartii 3a/1eKuThb BlA cepitoznocTi aediuury daxropy VIII, micus
i MaciuTa6iB KpOBOTEU], @ TAKOXK Bijl KJIIHIYHOTO CTaHy naiieHra.

Kinpkicts oguaune ®Pakropa VIII, 0 BBOAUTECA, BUPAKAECTLCA B MixkHapoaHux opunHuuax (MO),
gKi OB’ s13aHi 3 moTounMM cranaaprom BOO3 nna npenapatie dakropa VIII. AktuBHicTh PakTopa
VIII B mniasMi BHpakaeThes abo y BiICOTKaX (1O BiHOMIEHHIO 10 HOPMAJIbHOT JIFOZICBKOT TJIa3MH),
a60 B MO (110 BiZHOIWIEHHIO 10 MKHAPOIHOrO CTaHAapTy daxropa VIII B mnasmi).

Onua mixkaaponsa oquaulst (MO) akTuBHOCTI PaKTopa VIII exeiBanenTHa kinbkocti @aktopa VIII
B OHOMY MJI HOPMAJIBHOT JTFOJICHKOT [1a3MH.

JlikyBaHHs 0py HEOOXITHOCTI
Po3paxyHok HeoOXimHOT 1031  (akropa VIII Ga3zyeTbcs Ha eMIIPUYHHMX pe3yllb
akropa VIII Ha KizorpaM Macu Tila MiBHILYE aKTHBHICTh (haKkTopa Haf2,
nasmu. HeoOximHa 103a BU3Ha4aeThea 3a GopMyIoko: i
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Kinvkicmy é6edenux odunuys (MO) = maca mina x ouiKysame 3pOCManHs Gakmopa VIII(%) x0.5

Y pasi HACTYIHHX TeMOpari4Hux BUII
[IEBHOTO piBHA aKTMBHOCTI IIa3MH (y
nepioni. Hactynna tabnuus 1 MOKe BUKOPHUCTOBYBATUCH
i npu XipypriuHux yTpy4aHHsX.

ankie, daxrop VIII AKTUBHOCTI HE IOBHUHEH OIyCKaTHCA HMXKYC
% Big HOpMaTBHUX a00 MO/etdaiTp) y BiANOBIIHOMY
B SIKOCTi OPIEHTUPY Y BUNA/IKaX KpOBOTE

Ta6auns 1 Cxema 103yBaHHs Y BUNAKaX KPOBOTEH i npu Xipypriyuux yrpy4anusx

Crtyniab
XipyprigyHoro BTpy4aHHs

KPOBOTEYl/THII

IHoTpiOHa mikoBa
akTuBHicTH PaKTOpPA
VIII B KpoBi micist
indys3ii (% abo

YacrtoTa A03yBaHHS
(romuH)/TpuBaJicTh Tepanii (B IHIX)

(mepen onepari€ro i mics

omneparii)

MO/peunirp )

PanHiif reMapTpo3, M’130Ba 20 -40 TloBTOprOjiTE iH €KLl KOXKHi 12-24

KpoBOTeua ab0 KpoBOTEYa B roauny (Bia 8 10 24 rOIMH NalieHTaM

POTOBIiM MOPOKHHUHI. BiKOM 110 6 POKiB) IPOTATOM
moHaMenie 1 1HsA, IOKA HE
NpUIHHATECS KPOBOTe4aabo He Oyne
JIOCSTHYTO 3arOKOBaHHS.

[TigBUIIICHUHA FeMapTpo3, 30 - 60 ToTOproiiTe iH’ €Kil KOXKHI 12-24

M’s130Ba KpoBOTeda abo roauau (Biz 8 10 24 roauH nauieHTam

reMaToma. BiKOM /10 6 POKiB) poTsiroM 3 - 4 1HIB
a60o GiNblie, MOKK He OYAyTh YCYHEHI
6i1b UM HeJi€31aTHICTb.

3arpo3uBa Il KUTTA 60 - 100 TloToproiiTe iH’ €Kil kKoxkHi 8-24

KpoBOTEYa. rouHu (Bi 8 40 24 TOJMH MaLlieHTaM
BiKOM J10 6 POKiB), TIOKH He Oyze
yCYHeHa 3arpo3a Jis )UTTA.

Xipypriune BTpy4aHHs

Hesnaune 30 - 60 Koxwi 24 rogunu (8ig 12 go 24 roaus

B ToMy YucCIi BUNATCHH marieHTaM BiKOM JI0 6 POKiB)

3y0iB NpoTAroM He MeHIIe 1 1061, OKK He
6y/1e I0CATHYTO 3arolOBaHHA.

3naune 80 - 100 MorToproiiTe i1’ ekl koxHi 8-24

roauHy (Bia 6 10 24 TOMH NalieHTaM
BiKOM /10 6 POKiB) /10 aJleKBaTHOTO
3aroloBaHHsl, Jalli IPOJIOBXKYHTE
tepani. ll{oHaiiMeH1Ie IPOTAroM 7
IHIB 1151 TATPUMKA aKTUBHOCTI
daxropy VIII Bin 30% 10 60%
(MO/neuunitp)

Jlo3a i 4acTOTa BBEJICHHA MOBUHHI OyTH nigibpaHi BiAMOBIAHO [

0 KJiHIYHOI CHTYyalii B KOXHOMY

KOHKpeTHOMY BUIanKy. IIpu neBHHX 0OCTaBMHAX (HanpyKIaJ, HasBHICTH iHTiOiTOPY 3 HM3bKUM

TUTPOM), MOKE BUSBUTHCA HeoOXxi

[Tin yac Kypcy JiKyBaHH,

KOHTPOJTIOBATH BBEJICHHS J103H
Tepanii 0cOOIMBO BaXIMBHI Yy BUNIAJKaX MacliTa
MOXKYTb BiIDi3HATHCS PeakUi€ro 10 hakTopa VIII, nocsararo4u pisH

JHUAM 3061IBIIEHHS 103H, HiXK pO3paX0BaHo 32 bopMmyIox.

JOPEeYHO BHU3HAUMTH PIBHI IUIa3MHU daxropa VIII pekoMeHAYETLCA

i yacTOTy MOBTOpHHMX iH'eKiii. PeTenbHUl KOHTPOIE 3aMiCHOIL

BUSBJISIOTH Pi3Hi Mepioy HaniBpo3mnany.

Ipoginakmuxa

GHoi xipypriunoi omepauii. OkpeMi MagieHTH
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[1poTsirom TpUBAJIOro TepMiHy NpodiNakTUKK KpOBOTEY Y naiieHTiB 3 reModiniero A, 3BMYaiiHI 103H
Bin 20 10 40 MO daxropa VIII Ha KinorpaM Mach Tina 3 iHTepBaIOM Bif 2 10 3 JHIB.

3acmocy8aHHts 8 neoiampii

JacTepekeHHs Ta 3aX0aM Oesneku i niteit (0 10 18 poOKiB) He BiIPI3HAIOTHCS BiJl TaKUX s
nopociux. V naiienTis y Billi 10 6 poxis, 1o3# Bix 20 1o 50 MO taxropa VIII Ha Kizorpam macu
Tina Bia 3 10 4 pa3iB Ha THOKAEHD IS PO UIaKTHKH.

Cnocib 3acTOCYBaHHS

AJIBEWT cnix BBOIUTH BHYTDIIUHBOBEHHO. Y BUIAJKax BBCACHHA MpalliBHAKOM HE MEAMHHOL
chepu 0cOONTMBUX HABUYOK HE noTpedyeThes.

[LIBMAKICTS BBEJEHHS MOBMHHA OYTH KOHTPOIBOBAHOK JUIA 3abe3neyeHHs KoMpOpTY MNallieHTa,
MakcuMyM 10MII/XB.

[Ticnist pO3BeIEHHs, PO3YMH YHCTHH, npo30pHii, BUTHUH B CcTOpOHHIX 1oMiIIoK i Mae pH Bin 6.7 no
Tk

[HCTPYKILiT 110 PO3BEIEHHIO JIIKAPCHKOr0 3aco0y mepel 3aCTOCYBaHHAM JMBUTHCE B po3fini 6.6.

4.3 IlpoTunoxka3aHHs

[inepyyTIMBICTh 10 aKTUBHOI peHOBUHH a60 10 6yab-9KOi JOMOMDKHOT PEHOBUHH, 3 repeniueHunx B
po3aini 6.1 ado 10 10 GiKiB MUILEN Ta XOM’ AKIB.

4.4  OcobauBi 3acTepe:keHHsl Ta 3aM00iKHi 32X01H NPH BHKOPHCTAHHI

[inepyymaugicimo

V JesKWX BHIAIKax MPH BBEJEHHI AJIBEWUT BuHMKATH TSKKI ajepriyni peakuii BKJIFOYarO4Hu
anadinakcito. TIpermapar MiCTHTb HEBEIHKY KinpKicTh 6inka Mumiei i XoM’sKiB. SIKIO BUHMKIHA
CHMITOMM TilepyyTJIMBOCTI, Tali€eHTaM chij HerajHo NPUIMHUTH 3acTOCYBaHHs INpenapary i
3BepHYTUCS 10 CBOTO JIKap. [NawienTd MOBKHHI 6yTH IpoiHdoOpMOBaHi MPo paHHi O3HaKM peaKuii
rinepuyTIMBOCTI, TaKi sIK KpOTHB'IHKa, FeHepalli3oBaHa KPOIUB'AHKA, CTACHEHHS B obnacti rpyaHoi

KJTiITMHHM, 3aIMIIKa, TIOTOHIA 1 anadinaxcis.

V BMMaaKax WOKY MOTPiOHO po3MoyaTH 3arajbHi NPOTUIIOKOBI 3aX0/H.

Ineioimopu

VTBOpEeHHS HEHTpali3yrounx anTuTin (inri6iTopie) no ®akrtopa VIl e BIJIOMHM YCKIaJHEHHSM IpH
nikyBaHHi XBopux remodiniero A. Lumu iHriGiTopaMu 3a3BuYail € iIMyHOTI00YIiHA IgG, cnipsamoBani
NPOTH MPOKOATYIALIAHOT aktusHocTi @akTopa VIII, AKi BUpaxaloThCa B OMMHMLIAX bere3na Ha MII
[1a3MH 3 BUKOPHMCTAHHSM MOAM(IKOBaHOrO aganisy. Y Tali€HTIiB 3 PO3BUTKOM iHriéitopisB 10
®axropa VIII, yMOBH MOXYTb MPOSBUTHCA Yy BHIVIAAI HEJOCTaTHROI KiiHIYHOT peakuii. B Takux
BHIAIKaxX PEKOMEHIYEThCS 3BEPTATHCA JIO crielianizopaHuX LeHTpiB remModinii. PU3nK PO3BATKY
{Hri6iTOpiB 3HAXOJUTHCS Yy NEBHOMY 3B's3Ky 3 MacmTabom BruMBy PakTopa VIII, npu bOMY BiH
MaKcHMaIbHHi y epii 20 AHIB BIUMBY, Ta IHIIMMU FCHETHIHUMH i exonoriunumu daxkropamu. Y
piZKicHMX BHMajKax iHriGiTOpH MOXYTh PO3BHBATHCA micns crumeanHs nepwwnx 100 aHiB
JIKYyBaHHs.

CriocTepirajucs BHUIIAJKH PELUUIUBY iHri6itopy (3 HMU3bKMM THUTPOM) IHiCId NEPEXody 3 OIHOTO
npenapaty pekombiHaHTHOro ®akTopa VIl Ha iHmiil y namieHTis, WO paHjme DPOXOAAM.
JNiKyBaHHs, TIPOTATOM OliblIe gix 100 1HiB TiKyBaHHS, Y IKUX B aHaMHe3i criocTeffirai jp‘emzﬁf ]
iHri6itopy. Tomy mOTPiGHO BECTH PETE/IbHE CIOCTEPEKEHHS 32 MawieHT /

Ha pﬁnﬁ}é? PO3BMUTKY "5 "
iHriGiTOpIB Micys 3MiHHA TPOIYKTY. ) 78 — ‘

/
/

/
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3arajioM HeoOXiJHO BECTH pETENbHE CIOCTEPEIKCHHA 3a MalieHTaMH, AKi MPOXOAATH JIKYBaHHS
pekoMGiHaHTHUM DakTOpOM 3rOpTaHH: kposi VIII, Ha mpeamer po3BUTKY iHriGiTOpPIB HUIAXOM
TIPOBEIEHHs! BIAMOBIIHUX KJIIHIYHUX CIOCTEPEKEHD i naGopaTopHUX aHani3iB. Ko OYiKyBaHi piBHI
aktiBHOCTI (akropa VIII B miasmi He JI0CATalOTHCA abo K KpOBOTeYa HE KOHTPOIIOETHCA
Bi/IMOBiAHOIO 103010, MOTPiGHO BUKOHATH TECT HA npucytHicTh Gakrtopa VIIL. ¥V nauieHTiB 3 BUCOKHUM
pieHeM inri6iTopa, 3amicHa Tepamis (akTOpa VIII moxe 6YTM HeeeKTMBHOI, TOMY MOTPiGHO
POBIVISHYTH IHIII MOXJIMBI METOIM JIIKYBaHHA. Kypallisi Takux nauieHTiB NOBMHHA 3/[1/ICHIOBATHCH
JKapsMHM 3 JOCBIZOM Y OIS 3a MallieHTaMH 3 remodiniero Ta inriGiropamu paxropa VIIL

VexnadueHns nog i3auni 3 kamemepu3ayiero

Skmo HeoOXiaHui HeHTpanbHUil BenosHuit npuctpit (CVAD), IPUCYTHIM PU3MK BUHUKHEHHS
CVAD-NOB’13aHOT0 YCK/IaTHEHHs BKIIOYA0UM MiCLeBI indexuii, 6akTepiemito i TpoM603 B Micwi
KaTeTepu3allil.

Daxmopu, o noe A3aHi 3 QONOMINCHUMU PeYOBUHAMU

[Ticis po3Be/IeHHs JiKapchKoro 3acoy 10 MICTHTB 0.45 mmonb HaTpito (10 mr) Ha dakon. e BapTo
BpaxoByBATH IMALliEHTaM, 110 nepe0yBatoTh Ha KOHTpOJIbOBaHiii HaTpieBil Ai€TI.

B iHTepecax mNamieHTiB PEKOMEHAYETBCA TO MOXJIMBOCTI TP KOKHOMY BBEJIEHHI MpernapaTy
AJIBEVT zanucysatu Ha3By i Homep cepii (maprii) npenaparty Ajis Toro 11106 MiATPUMYBATH 3B'A30K
MiJX MaLieHTOM i MapTiero JIikapchKoro 3acoly

3acmocyeanns 6 nediampii:

3acTepeskeHHs Ta 3aX0/H Oe3MeKH Ul AiTei He BiZIpi3HSIOTHCS Bl TAKUX JIJIs IOPOCIIMX.
4.5 B3aemojisi 3 iHIIAMH JiKAPCHKAMH 3ac00aMu Ta inwi gopmu B3a€MOJIl
JTocTiUKeHH S 00 B3aEMOIIT 3 AJIBEUWT He npoBoAHIHCS.

4.6 3acTocyBaHHsl y mepioJ BariTHOCTI Ta roayBaHHs IPYALI0

Buguenns By ®aktopy VIII Ha penpopyKTHBHICTb JIaDOpaTOPHMX TBAapvH HE MPOBOIAMJIOCE.
BUXO/I59M 3 HU3bKOT YacTOTH 3aXBOPIOBAHHs JKIHOK remodiniero A, BiiCyTHiM JOCBiJl CTOCOBHO
pukopucranas ®akropa VIII mix yac BariTHOCTI i rOAyBaHHA TPYUIIO. Tomy ®akrtop VIII cuix
BUKOPMCTOBYBATH I1i{ 4aC BariTHOCTI i FOBaHHs IPYIIIO JIMLIC, SKIIO € YiTKI TOKa3aHHs.

4.7 BiuiuB HA 31aTHICTH KepyBaTH aBTOMOO0iJ1eM 200 iHIIHMH MeXaHi3MaMH
AJIBEWT He BrUIMBaE Ha 3/aTHICTh KEPYBAaTH aBTOMOG1IeM a60 IHIIMMHU MeXaHiZMaMHU.
4.8 ITo6iuni peakmii

Pesziome 3 be3nexu

Kniniuni nocnimkenns 3 AJIBEWT pkmouae 418 10C/iKEHh OHOTO 3aCTOCYBaHHS AJIBEUT B
saranbHOMY 00ca3i 93 mobiunnx peakuiii.HebGaxani noGiuni peaxuii, 110 BUHMKAIOTh 3 YacTOIO
NepioAMYHICTIO, BUKIMKATH PO3BMTOK HEHTpasi3ylounx antuTin no ¢akropa VIII (imri6iTopis),
rOJIOBHMIA O1Tb 1 TMXOMAHKY.

TinepuyTamBicTs aG0 anepriuni peakuii (1o MOKYTh BKIHOYATH HabOpsk KeiHke, 3y/ i 10O4epBOHIHHS
B MicLi iH(y3ii, 03HOG, IOYEPBOHIHHS, TeHepali3oBaHy KpOIHB’ AHKY, FOJIOBHUM 0i/1b, KPONIUB SHKY,
rinoTensito, JeTapriio, HyIOTY, HECIOKiH, TaXikapailo, BaXKICTB y Ipyasx, OIIOBaHHSA, XPUIIH)
CrIoCTepiranmes pijko i AesKi BUMAIKH MOKYTb MPOrpecyBaT 10 rocTpoi a"adinakcii (BKIIOYArO4U
LIOK).

PO3BMTOK aHTHUTII 10 Oinka MuII a6o XOM’sYKa MOXKYTh CIIOCTEpiraThcs
rinep4yTauBOCTI.
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yTHCSHeHTpalli3yloui aHTHTiNa (inriGitopu) dakropa
H He Oyae NposBISATH JOCTATHBOT KIIHIYHOT peaKuii.

V TaKMX BMIAJKaX PeKOMEHIYEThCs 3B’ A3aTHCh i3 crienianizoBaHUM LEHTPO reModimii.

Jlani w000 noGiYHUX PeaKyiu 6 mabauyi

V mactymHiii Tabmiui 2 nepeniveHi no614Hi peaxuii, sKi crocTepiranucs y COHTaHHAX 3BiTax Nnpu

npoBeIeHH] KIHIYHMX JOCITIKEHb.

3riHO YacTOTH B TpyMNax 106iuHi peakuii BU3HAYEHi B OPSAIKY

3HIKEHHS CEPIO3HOCTI KIIHIYHOTO NPOsABY 32 Kiacudikamiero CHCTeM OpraHiB MedDRA.

Kpurepil OLIHKM 4aCTOTH PO3BUTKY

(>1/100 mo <1/10); Heyacti (>1/1000 mo <1/100); TIOOIHHOKI

(<1/10000), HepimoMmi (HE MOXKE
YaCTOTH yTPYTNOBaHHs, HebaKaHi

noGiuHoi peakiii MOAUIAOTECA Ha AyXkKe vacTi (>1/10); gacTi

(>1/10000 o <1/1000) i piakicHi

OyTH oliHeHa 33 HaABHUMH naHuMK) B Mexax KOXHOI rpynu
e(peKTH MpeCTaBIeHI B MOPAAKY 3MCHIICHHA BaXKOCTI.

Ta6mns 2 Yacrora noGivHAX peakii y KIIHIYHAX A0CTiIzKeHHSAX Ta GopMax CIOHTAHHUX
3BITIB
Kaac cucreMH oprais ITo6iuna peakmisi Yacrora®
MedDRA
Indexuii i 3apaKeHHA ['pun HeyacTl
napa3uTaMu JlapuHriT HevacTi
Poznaau KpOBOHOCHOI 1 [Ipurnivenns PakTopy VIII®  [gacTi
AiM(paTUYHOI CHCTEMHU Jlimdanrit HevacTi
Poznaay iMyHHOI CUCTEMHU AnadinakTuuHi peakuii HEB1JIOMO
[inepuyTauBicTh HEBIIOMO
Po31aa1 HEpPBOBOI CHCTEMH [onoBHHH OLJIb 4acTi
3anaMopoYEHHS HedacTi
Brpara cBiZIOMOCTI HeyacTi
CHHKoOIa He4acTi
Tpemop HevacTi
Mirpenb HeyacTi
Jlucres3is HevacTi
Po3najau opratis 30py 3anajieHHs o4ei HevacTi
CepueBi posjiaau IIpucKOpeHHs cepueduTTs HevacTi
CyauHHI po3naiu I'emaToMHU HeYacTi
Iinepemis oOauI s HeyacTi
baizicte HevacTi
Poznajy AuXaHHs, TPYIHOL JlucnHoe HeuacTi
KITHHH i MeliacTHHAbHI
po3naau
1LLmyHKoBO-KuuIKOBi posnamm | [liapes HeyacTi
Binb B )KUBOTI HeyacTi
Hypora HeyacTi
baroBaHHs HeyacTi
VpaskeHHs WIKipH i MiAWKIpHOT CaepOix HeyacTi
TKaHUHU Bucun HeyacTi
[inepriapo3 HeyacTi
Kponug’sHKa HevacTi
3arajipHi po3naau Ta ypaeHns|JIMxomaHKa 4acTi
MiCLLsl BBE/ICHHS ITepudeprynuii HaOpsK HeyacTi
binp y rpyasx HeyacTi
TuckomdopT B 061aCTi rpy el [HeqacTi .
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Ta6aung 2 Yacrora nobiYHHX peak

wii y KJAIHIYHEX T0CTIKEHHAX Ta ¢dopmax ClIOHTAHHHUX

npoue1ypu

3BITIB
Kiac cucTeMH Opratis IToGiuna peakuis Yacrora®
MedDRA
O3H06 HE4acTl
HesmyxaHHs HeyacTi
CyauHHA reMaToMa B Miclli HevacTi
BBEJICHHS
Broma HEB1JOMO
Peaxuiis B MicIli BBEICHHS HEBIIOMO
JTuckomdopt HEB1AOMO
AHnani3u 36i1bLeHHS KiTbKOCTI HeyacTl
MOHOLIMTIB
3HmKeHHs® PiBHs Koarynsuii  |HewacTi
daxropa VIII
3HMKEHHS [TOKa3HUKa HevacTi
reMaToKpHUTY
AHOMalbHI pe3yIbTaTh HevacTi
n1a6opaTOpHMX aHalli3iB
TpaBMu, OTPY€EHHS Ta [TicnsmporenypHi HeyacTi
YCKJIaJIHEHHs [PH TTPOBE/ICHH] |YCKIaHCHHA
TRatsipn [TicnsampoleaypHi reMoparii HeyacTi
CTopOHHi peakuii mijJ 4ac HeuacTi

a) PospaxoBaHO Ha OCHOBI 3

b) HecnonipaHe 3HWKEHHs PIBHSA
niz uac 6e3nepepsHoi iHdy3ii A/IB
ByB MiATpUMYIOUHii reMocTas BECh 4ac y IbOMY nepioai i pi
[IBU/KICTh KJIipeHCY MOBEpPHYIHMCA Ha BIJNOBIIHI 3HAYEHHS
Ananis iari6iropa ®akropy VIII BukoHaHMH micrs 3aBepieHHs GesnepepBHoi iHys3ii 1 110

3aKiHYEHHIO JOCIIIKEHHs Oy/IM HEraTMUBHUMM.
¢) Ilo6iuni peakuii onucaui y pO3 il HUXKYE.
Onuc okpemux noOIMHUX PeaKyiu

Pozeumox in2ibimopa

IIpo PO3BMTOK iHribiTopa y MALi€HTIB, WO NOIEPeaHRO NiKyBaIMCh 1 Ti, IO HE OTPUMYBAJH

niKkyBaHHs moBigomisuiock. [l AeTanbHOT inpopmauii auBHMCh MyHKT 5.1 (®apmakooriyni

arabHOI KLTLKOCTI XBOpHX, siki orpumysanu AJIBEUT (41 8).
¢akropa VIII sropranus KpOBi BiGy/10Cs y OJHOTO MAli€HTa
EWT nicns onepaniiinoro srpydanss. (micis 10-14 JIHIB).
BHi daxropa VIII nnasmu i
Ha 15 meHp micis omeparii.

pracTuBocTi) i 4.4 (OcoGnuBi 3acTepeKEeHHA i mpOTHIIOKa3aHHS 10 3aCTOCYBAHHS)

Hebaxcani nobiuni peakyii 00 3a1UWKI6 610 8UPOOHUL020 NPOYECY

229 maieHTiB, MO MPOXOAMUIN JTiKyBaHHS OyIH OLliHeHi
Kurtaiicpkoro xom’suka (CHO), 3 3 gKMX MOKa3alnd CTaTU4HO 3HAYYILYy TEH/ICHLIIIO B
XiHuii TiKOBMil MOTeHUian i OJMH MalieHT MaB OJHOYacHO
{4HMX CHMITOMIB. 3 229 mamieHTiB, ki Oyau nepepipeHi Ha
[0 0 3pocTaHHs, 2
aB 0JIHOYACHO
(}cp‘@f}xmy'saﬂoﬁ}

BizoOpakaroTh CTiiiki miku abo mepe
06KIBa TIOKA3HUKH, ajle KOTHUX KIIiH
agTuTina o wmumaunx IgG, 10 mokasamd CTaTHYHO 3Havyully TEHICHLI
NPOIEMOHCTPYBAIN CTilKHH MMik a60 mepexi Huit iKoBHii OTeHLal i O/IMH nauieHT
06H1Ba MoKa3HUKK. YOTHPH i3 LKX NaLi€HTiB OBIIOMHUIIH PO OKpeMi BUINAJKK K
BHCHITH i JIEIO TTi/IBUILEHY KilbKICTh €03MHO(1IIB MPUIIOBTOPHHUX 3aCTO HS

[POIYKTY.

Ha HasSBHICTh QHTUTLN 0 OUIKOBHUX KJIITHH

NMB$IHKH -

TUTpax, 4
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Tinepuymaugicmo

AJNepridHuii THI peakiiii BKIoYae aHadinakcio i NPOSBIAETHCA 3aIaMOPOCHHAM, napacTe3isiMH,
BUCMIIOM, TIOYEPBOHIHHAM, HaOPAKOM 00THY1, cBepOekKOM.

[imu

OkpiM YTBOpeHHs iHTiGiTOpiB Yy niTeil, mI0 paHille He OTPUMYBAIU NiKyBaHHs, Ta YCKIaIHCHHS
[OB’sI3aHi 3 KATETepHU3alli€lo, BiICYTHi BIKOBI BiMiHHOCTI B TOGIYHMX peaKuisX, AKi Oy Bi3HAYEH]
B KJTiHIUHHX JOCTIDKEHHSX.

TlogidomnenHs npo NOOIUHI peakyil

3RiTHICTP PO MOMUIMBI [OGIUHI peaKuil micis BBEJEHHS NIKAapChKOro 3aco0y Mae BakIIMBE
spadyeHHs. 1le m03BOIA€ IPOAOBKYBATH MOHITOPHHT GaJlaHCy KOPUCTI/PU3HKY niKkapchKoro 3acofy.
@axipii OXOpOHH 370POB'S MPOCATH HOBIIOMIATH NPO Gy/ab-aKi MOXKIMBI TOGiUHI peakilii Yepes
HAlliOHAJIBHY CUCTEMY 3BiTHOCTI nepepaxosaHi B Jlonarky V.

4.9 ITepenosyBaHus

BiacyTHi CHMOTOMH Mepe03yBaHHs pexoMGiHaHTHUM (aKTOPOM koarymsuii VIIL
5 ®APMAKOJOI'TYHI BTJACTUBOCTI

5.1 ®apmakoIHHAMIYHI BJIACTHBOCTI

dapmakoTepaneBTH4Ha rpymna: aHTUreMoparidHi 3acobu: haKTopu 3ropTaHHs kpoei VIIL. Kox ATX:
B02BDO02.

®aktop VIII/@akropa Bimnebpanna ckiagaeTbes 3 ABOX monekyn (Paxropa VIII i ®dakropa
Biue6pana) 3 pisHUMH dizionorivHuMu GYHKLIAMH. AJIBEMT mictutes pexombinanTHuA PakTop
VIII sropranns (OKTOKOT anbda), ITIKOMpPOTEiH, 1O Gi0NOriYHO EeKBIBAJICHTHUA TJIIKOTIPOTEIHY
daxropa VIII B moackKii T1a3Mi.

OxToKOr amba wLe IJKONpoTeiH, IO CKIAZaeThCA 3 2332 aMiHOKMCIOT 3 TpUOJIM3HOW
moneky:sapHoro macoto 280k/la. Tlpu ingys3ifiHOMy BBEIEHHI XBOPOMY Ha remoginito @axrop VIII
3B’ s13yeThes 3 Pakropom BimeOpanna y cucTeMi KpoBOOGiry namieHTa. AKTHBOBaHUM ®axrtop VIII
nie 9K KogakTop A8 aKTHBOBAHOIO dakTopa [X, MpUCKOPIOIOYH NEPETBOPECHHA dakTopa X Ha
akTuBoBaHuit @akTop X. AKTHBOBaHMH PaKTOP X nepeTBopIOE MPOTPOMOIH Y tpom6iH. ITicns 1poro
TpoMOGiH nepeTBOproe pidporeH Ha $iGpuH, i popmyeThbes PiGPUHOBUH 3TYCTOK. I'emodinisa A — e
0B’ §3aHHil 31 CTATTIO CMA/IKOBHMIA PO3J1aj| 3STOPTaHHs KPOBI Yepe3 3HWKeH] piBHI akTuBHOCTI PakTopa
VIIL, mo cnpuuubsie mpodysHi KpoBOTedi y cyrmobax, m’s3ax abo BHYTpILIHIX oOpraHax, sKi
BMHUMKAIOTH CIIOHTAHHO ab0 B Pe3yJbTaTi BUNaIKOBOI 200 Xipypriusoi Tpamu. Pisni ®axropa VIII
B [U1a3Mi 301IBIIYIOTECA 33 JOMOMOTOI0 3aMiCHOT Teparii, 3aBAAKN AKi THMYAcOBO KOPETYETBCA
nedimut dakTopa i CXUIBHICTB 10 KpOBOTEHI.

Pozsutok IHridiropa

IMYHOT'€HHICTh AJIBEWTY ouiHtoBanacs y [aIi€HTIB O paHille OTPUMYBAJIH JIKYBaHHS. B xoxi
KJIiHIYHMX BUTPOOYBaHb 3 AJIBEWT y 233 piteii i nopociux nauieHTiB [nity (Bikom 0-16 pokiB) i
popocni  (Bikom crapme 16)] 3 miarHosoM Baxkoi reModinii A (dakrop VI1I<1%) 3 monepeaHim
3aCTOCYBaHHAM KOHILEHTpaLliil pakTopy VIII>150 qHiB a8 0pOCTHX i AiTedd cTapmoro Biky i 250
qHiB s giTedl <6 pOKiB, OJMH MAI€HT MPOSBAB HU3bKMA THTp iHriGitopa (2.4 O B
MozmbikoBanoMy aHanisi beresa) micns 26 IHIB MPUAOMY AJIBEWUT. Hacrynni BUnpoOyBaHHS
iHriGiTopy Yy WbOro nalieHTa micid BHUXOAY 3 JOCHiDKeHHsT Oynu HeraTWBHUMH. Y BCIX
JOCIIiKEHHAX, CepEeHIA BIUIUB AJIBEWT 6y 97.0 ani npuiiomy npenapaTy(ai if asoH Bix 1 1o 709)

IS TAlieHTiB, fAKi paHilue OTPUMYBalM JIKYBaHHS. 3arajbHa 4acToTa pPEBBUTKY
iuri6itropa dakropa VIII (Hu3pkui 4H pucokuii) cknanae 0.4 % (13233

ITo 3apepiIeHHI HEKOHTPOJIBLOBAHOTO nocrimkenns 060103, 16 i3 A
He JIKyBaJUCs 3 BaXKOIO remodinito A (PVIII <1%) moHaimel
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inri6iropu ®VIIL: 7 (15.6%) 3a yMoBU po3pobiieHi iHriGiTopu 3 BACOKUM THTPOM i 9 (20%) 32 yMOBH
po3pobIIeHO HIU3bKHH THTP iHTiGiTOpa, 1 3 AKMX TakoXK KIacHiKylOThCs K TPAH3UTHMIH HTIGITOP.

®akTOpy PH3MKY, IOB'A3aHi 3 PO3BUTKOM iHTiGITOpa B JaHOMY JOCTIKEHH], He BKIIHOYalOyH
KaBKa3pKol HallioHATBHOCTI, CiMelHy icTOpito IHriGITOPiB i IHTEHCHBHE JTIKYBaHHS y BUCOKMX 1103aX
npotarom nepuux 20 OJ. V 20 nocnipkyBaHuX, SKi HE MaJM JKOJHOTrO 3 IHX (aKTOpiB PU3MKY HE
6yJ10 HiSKOro po3BUTKY iHTi6iTOpA.

Bynu 3i6pani mani mo Immykuii imynHoi TonepanTHocti (IIT) y xBOpHX 3 inridiropamu. Y cy6-
JOCITiKeH ] M0CHiUKEHHs 1iTeli, Mo paniwe He npuitmami npenapat 060103, IIT-npouenypu B 11
TAKMX TAUieHTiB OyIM 3afOKyMEHTOBaHi. PeTpocmiekTuBHu#l aHamis Oys 3pobnenuit 'y 30
nocmimkennsx Ha ITI (nociimkenns 060703), a 36ip naHux 10 Peectpy mie BEAETHCS.

V nocnimkenni 060201 [Bi JOBrOCTPOKOBI CXeMH JiKyBaHHS MpodinakTuky Oy 3icTaBlieHi B 53
mamieHTiB, IO  paHimie JTKyBalMCA:  PEXHM  JIO3yBaHHA  KEpYBaBCs {HIMBiTyaJIbHOIO
(hapMaKOKiHETHKOIO (B Mesxkax HianasoHy Bix 20 110 80 MO ¢akropa VIII Ha Kr macu Tija 3
iHTepBanamMu 7246 roauH, n=23) 3i CTaHAapTHUM NPOGINTAKTHYHUM PEKNMOM 03YBAHHS (Bix 20 oo
40 MOJ/kr koxHi 48+6 roamn, n=30). PapMaKOKiHETHKA KEpPYEThCS PEKMMOM JO3YBaHHS (Y
BimmoBigHocTi 10 dopmym) 3 MeToro miarpumki daxropy VIII Ha MiHIMaTbHOMY piBHi >1% y
MIJKI030BOMY iHTepBaji 72 roAuHy. J[aHi 1bOro AOCHI/DKEHHS MOKa3yloTh, WO ABa npodinakTHYHi
PEKMMMU J103YBaHHs MOXKHA TOPIBHATH 3 TOYKH 30pY 3MEHIIEHHS IIBMIKOCTI KpOBOTEUI.

€pporneiicbke MeaudHe ATEHTCTBO BiZIMOBUIIOCH B 06OB'A3KY MOJATH Pe3yIbTaTH NOCIIIKEHD 3
AJIBEUT y Bcix migrpymax mneiiaTpu4HOro HaceleHHs 3 remodiniero A (BpomKeHUH mediuuT
daxropa VIII) B «Crumynsauii ImyHHOT TonepanTHOCTI y TauieHTiB 3 reModiniero A (BpoIKeHHH
nedimut daxropa VIII), sxi Bupobnsanu inriditopu 1o pakropa VI i wiikyBaHHs Ta mpodinakThKa
KpOBOTeui y MalieHTiB 3 reModiniero A (Bpoxennii 1ediuut pakropa VIII)». (JIuBuch myHKT 4.2
iHhopMallis 11 3aCTOCYBaHHS Y TeiaTpii)

5.2 ®apMaKoOKiHETHYHI BJIACTHBOCTI

Bci hapMakoKiHeTHYHI IOCIiKeHHs Gy IPOBE/ICHI 3 AJIBEWT y XxBopHX, 110 paHilie JiKyBaaucs
BiiBakKOT i moMipHOi reModinii A (moyatkosuii piens daxropa VIII <2%). AmnaJi3 3pasKiB I1J1a3M1
6yB IIpOBE/ICHNUI B LIEHTpalIbHii 1abopaTopil 3a J0MOMOrok OJIHOPIBHEBOT'O aHali3y.

B saranpHOMy 195 mamieHTiB 3 roctporo remodiniero A (mouaTkoBuil piBeHb akTOpa VIII<1%)
Hajam GapMakoKiHeTHUHi mapamMeTpy, siKi Gyn BKIoYeHi mpu Habopi JaHHuX aHaji3y BiNOBIIHO
110 TIpoToKOTy apmakokiHernky. Kareropii nporo ananisy aus airei (Bix 1 micsus 1o < 2 pokiB),
niTeit (Bif 2 10 <5 pokiB), iTeii cTapmoro eiky (Bia 5 1o <12 pokir), minmiTkis (Bin 12 10 <18 POKIB)
i nopociux (18 pokiB i cTapuie) Gy/11 BUKOPUCTaHI 15l y3araJIbHEHH napameTpiB GapMaKOKiHETHKH
, e Bik OyB BU3HAYeHHMii K BiK HA MOMEHT iHQys3ii.

Ta6auus 3 3BeeHHi Jani papMaKoKiHeTHYHHX NapamMeTpiB AJIBEMT y Bikosiii rpymi 3
Ts1K010 hopmoro remodiii A (moyaTkoBuii pisenb paxropa VIII <1%)

[TapameTp (cepeaHe Hoponapomxkeni | it Hitn [TigniTku Hopocni
3HauYeHHs+CTaHJapTHE (n=15) (n=30) | crapworo Biky | (n=33) (n=109)
BiJIXUJICHHS) (n=18)
Beporo AUC 13621 1180.0 | 1506.6 £530.0 | 1317.1 £ 1358,9 =
(MO * ron /) 311.8 432.7 438.6 519.1
CkopuroBaHe 22+0.6 1.8+0.4 280 +=0.5 2.1+£0.6 2.2 0.8
[HKpemeHTaIbHE
BinnosinenHs npU Crmax
(MO/an B MO/kr)a
[Nepion HaniBpo3namy 9.0+1.5 9.6+1.7 11.8+3.8
(ron)
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MakcumainbHa 1105+ 90.8 + 100.5 £ 25.6 107.6 £ 1118k
KOHILIEHTpaLis [/1a3MH1 30.2 19.1 27.6 27.1
icns indy3ii (M/wn)

CepenHiii yac KUTTS 11.0+£2.8 12.0 £ 15.1+4.7 150+ 50| 162461
(ron) 2l

O6csr 0.4+0.1 0.5+0.1 0.5+0.2 06=+0.2 gs£E02
po3noainy y

CrabinbHOMY CTaHi

(ma/kr)

Kuipenc (ma/ kr * 3.9+0.9 48+1.5 3.8+1.5 41+1.0 35+1.2
ron)

2 O6uncaoeThest K (Cmax — 6a3oBuil pisens daxropy VIII), posninenuii Ha 103y B MO / kT, 1€ Crnax
€ MaKCHMaTbHUM micisiady3iitanm 3HadenHsm dakropa VIIL

Besmeka i reMocTaTiyHa €(eKTHBHICTb AJIBEWT B nepiarpuusiit momymsuii aHaJIOTI4yHa LIMM
[IOKa3HUKAM Y JI0pOCIHX nauieHTis. CKOpUToBaHe Bi/JHOBJIEHHS 1 KiHIIEBHiA epio/l HallIBBHBE/ICHHA
(tz) 6Gyam npubnu3Ho Ha 20% HMXKYMMH B MOTIOAMINX niTei (MeHIIE HiX 6 POKiB), HDK Y IOPOCIHX,
1110 MOYXe GyTH 00YMOBJIEHO YaCTKOBO BiJIOMHM 301TbIICHHAM o6Csry MIa3My Ha Kiorpam Baru Tiia
B MOJIOJIIMX Malli€HTIB.

dapMaKOKiHETHYHI JaHi MallieHTiB, 10 nikyeamics AJIBEMTom Ha nanuii yac BIJICYTHI.
5.3 lokainivni 1aHi npo 6e3nexy

JlokniHi4HI JaHl He MOKa3alu 0coGnMBOT Hebesnekd Ad JIOJAWHHM, 3acHOBaHI Ha BUBYEHHI
dapmakosIoriuHoi Oe3reKH, TOKCHMKOJIOTI] TOCTPUX CTaHiB, TOKCHYHOCTi TIOBTOPHUX /103, JIOKAJIbHOT
TOKCHYHOCTI 1 TéHOTOKCHYHOCTI.

6 ®PAPMAKOJIOI'TYHI OCOBJIMBOCTI

6.1 Cnucox A0NMOMIKHHX PeYOBUH

[Topormoxk:
MasiTon

Hatpiro xsopug
[ictuaun

Tperanosa

Kanbuito xJ10puja
Tpomeramon

[TomicopOat 80
['nyratioH (BiHOBJIECHUH)

Po3unHHUK:
CrepuiizoBaHa Bojia JUlsl iH'eKUiH

6.2 HecymicHicTb

[Ipy BiACYTHOCTI JaHMX IIOJO CYMiCHOCTI, Liei nikapchKuii 3aci6 He MOJKHA 3MIlYBaTH 3 IHIIMMH
NiKapCbKMMU 3aC00aMHU.

6.3 TepmiH NPHAATHOCTI
2 pOKH.

[licist posBesieHHs 3 MiKpoGionoOridHoi TOYKH 30pYy, Tpenapar NOBHUHEH
eraiino. Ilpote, Gyna NPOJAEMOHCTPOBaHa XiMiuHa Ta ¢izuvna crabinbHi
VIIAaKOBKH MPOTATOM 3 FOAMH NPH temneparypi 25 °C.
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[TpoTsiroM TEpMiHY IpUAATHOCTI npu 30epiraHHi, Mpenapar MOXe 3Gepiratucs TpH KiMHATHIHA
temneparypi (a0 25°C) npoTAroM 0AHOro nepioay, WO He MepPeBHILYE 6 micsiig. 1o 3aBepiieHH:o 6
MicswiB 36epiraHHs MpU KiMHATHIHA TemIiepaTypi NoBuHEH OyTH BKa3aHMil Ha KapTOHHIN YNaKoBI.
[Ipenapat He MOXKHA NOBEPTATH JI0 XONOTUIBHAKAE SHOBY.

6.4 OcobauBi 3am06iKHI 3ax01H 1715 30epiraHHs

36epiraTy B XONOAMIBHUKY (2 °C-8°C).

He 3aMopoXXyBaTH.

AJIBEMT 3 BAKCJDKEKT Il npucToCcyBaHHAM: 36epirary (IakoH Npernapary B 30BHIIIHIN KOpoO1,
11100 3aXMCTUTH Bifl CBITIA

AJIBEMT 3 BAKCJDKEKT III cuctemoro: 3GepiraTu 3anaKopaHuii Onictep B 30BHIIIHIA KOpoOLi,
1106 3aXMCTUTH BiJl CBITIIA

VMoBH 36epiraHHs Mic/is pO3BEACHHA 1B. B po3nini 6.3.

6.5 Ilpuposa Ta BMICT YNIAKOBKH

OjHa yNakoBKa MiCTUTh (J1aKOH 3 IOPOLIKOM, 5 Mu1 po3uMHHKKa y (prakoHi (00uBa 3i ckia Tuny I,
3aKpMTi 'yMOBHMH NPOOKaMH 3 xj10pOyTHIKay4yKy. [Ipenapar TpeaCTaBICHHIl B O/IHIH 3 HACTYITHUX
KOHpirypawin:

- AJIBEMT 3 BAKC/DKEKT Il mpuCTOCYBaHHSAM: KOXHA YIIaKOBKAa MICTUTh (IaKkoH 3
opoIuKoM, (JIaKoH, WO MICTHTH 5 M pO3YMHHMKA |1 TPUCTpIH Ui PO3YMHCHHA
BAKCJDKEKT II

- AJIBEMT 3 BAKCJDKEKT III cucTeMOr0: KOXKHa yIIaKOBKa MiCTUTBb FOTOBI 10 BUKOPHCTAHHS
BAKCJDKEKT 1I cucremMu B 3amakoBaHOMY Guictepi (pnakoH MOPOIMKY i (IAKOH, WO
MICTHTB 5 MJI pO3YHHHMKA, IOIEPEIHBO 310paHHii 3 CHCTEMOIO JUIA pO3BEIEHH).

6.6 Oco6/ MBI 3M0DIKHI 3aX0AH AIs yTHI3aWIT T2 iHKX pooiT
AJIBEWT npusnaveHuit 1 BHYTPIIIHbOBEHHOT'O BBEICHHS miclis po3BeeHHs mpenapary.

Po3Be/leHHii PO3UNH MOBHHEH OyTH OLiHEHHH Bi3yaJIbHO Ha BiJICYTHICTH TBEPAMX YaCTHHOK i/abo
3HebapBIECHH.

[Ticas po3Be/CHIIA PO3UHH MOBHHEH OYyTH UNCTUM, Ge36apBHIM i BiTbHMIA BiJl CTOPOHHIX IOMIIIOK.
- Jl1 BBE/IeHHs HEOOXiTHO 3aCTOCOBYBATH HAKOHETHHK IITpHULA.

- BHKOpHCTATH TIPOTArOM TPHOX TOJIMH THC/IA PO3BE/CHHS.
- He 0X0J0/DKYBaTH MperapaT Miclisi PO3BEICHHS.

- Byap-AKiii HeBUKOPUCTaHUH mpernapat a0 cMiTTA TpeOa 3HUIMTH BiJNOBIIHO 10 MIiCIEBHX
BUMOT.

Pospenenns 3 npuctpoem BAKCJDKEKT 11

- Jlna po3BeleHHs BUKOPHUCTOBYIOTH TiNbKH CTEpHIIi30BaHy BOLY A iH €KL, B YIIaKOBL
nepeaGa4eHo MPUCTPI /1A PO3BEIACHHS.

- He BUKOPHMCTOBYBATH NPHCTpiH BAKCJDKEKT I, akuio cTepuibHUiA Gap’ep cuctema abo
YIIaKOBKa IOLIKO/KEHI abo € iHILi CTOPOHHI Ae(eKTH.

- Tlorpi6HO AOTPUMYBATHCH NIPABUII ACCTITUKH.

1. Slkmo mpenapaT 30epiraBcsi B XOJOAMIbHUKY, Bi3pMiTh AJIB
PO3YMHHMKOM 3 XONIOJIU/IbHHMKA | HEXall BOHM NOCATHYTE KIMH3J
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(6mu3bko 15 °C 125 °C).

2. PeTesibHO BUMHIATE PYKH 3 MHJIOM 1 TEIJIOK BOJOKO.

BupaniTe Kpriuedky 3 GIaKkoHiB 3 MOPOIIKOM Ta pO3YHHHUKOM.

4. OuncTiTe MPOGKH 3a JOMOMOTOI0 TaMIOHIB 3i criupToM. ITocTapTe ¢aKoHM Ha IIacKy
TIOBEPXHIO.

5. 3HIMiTh 3aXMCHE MOKPHUTTS 3 YNaKOBKM MPUCTOCYBAHHA BAKCJDKEKT II, He Topkaro4uch
BMicTy ynakoBku (Ma. a). He Buiimaiite BAKCJIDKEKTII 3 ynmakoBkH.

6. TlepeBepHiTh YNAaKOBKY i BCTaBTe MPO30pUH [JIaCTUKOBUH 3ybeup y mpoOKy ¢rakoHa 3
PO3YMHHHKOM. Bi3bMIiTh YNaKoBKy 3a Kpaii i 3gimite ii 3 BAKCIDKEKT II (man. b). He
pupasiite cuniit kopnasox 3 BAKCJDKEKT IL.

7. JUnd po3BeJieHHs] BUKOPHCTOBYIOTh TiJIbKH CTEPUIIBHY BOAY IJIA iHexuiit i mpucTpidl 1A
pO3BeJICHHSs, 110 MPECTaBIeHUA B ynakoBui. [IlepeBepHiTE CHCTEMY 3 BAKCJUDKEKT II,
npueHaHoro 0 (rakoHy 3 PO3YMHHMKOM  Tak, mo6 (rIakoH ONMHHUBCA Hal
NPHUCTOCYBaHHAM. BeTapTe Ginuii miacTvkoBuid 3ybeb y mpoOKy ¢akoHa 3 Tpenaparom
AJIBEUT. BakyyM BTSITHE PO3UMHHUK Y (JIaKOH 3 MpenapaTom AJIBEUT (man. c).

8. OGepexHO MepeMillaiiTe 10 MOBHOIO PO3UMHEHHSA Tpenapary. Bregnitbes, mo AJIBEHAT
PO3YMHHMBCA TOBHICTIO, {HAKIIIe aKTMBHA PeYOBUHA HE MPOHJIE 4epe3 GbineTp IPUCTOCYBAHHS.
ITpenapar WBUAKO PO3UMHSETHCS (3BMYAHHO MEHILE, Hi 3a 1 xpununy). [Ticns po3BeaeHHs
PO3YHH NIOBMHEH OYTH YMCTHM, IIPO30PHM 1 BUIBHUH BiJl CTOPOHHIX JOMIIIOK.

Maa. a Maa. b Maa. C

W

i &

Pozgenenns i3 cuctemoro BAKCJDKEKT IIT

- He 3acTOCOBYBATH, AKIIO KPHUIIKA Ha OJ1icTepi HE TepMETHYHA.

1. Slkmo npenapart 36epirascsi B X0J0N/IBHAKY, Bi3bMITh AJIBEWT nopo1mok i ¢piakoHu 3
PO3YMHHMKOM 3 XOJIOIMIILHUKA | HeXail BOHH JIOCATHYTb KiMHATHOI TemrepaTypH ( 6JM3bKO
15°C1.25%).

2. PeTeapHO BUMHIATE PYKH 3 MUJIOM 1 TETIOKO BOJOIO.

3. Binkpusatu AJIBEUT wuiAxom BiAKpydyBaHHs KPHLIKH. Butaraite  BAKCJDKEKT III 3
onicrepa.

4. Tlocrare AJIBEMT Ha miocKy MOBEPXHIO 3 amIly/o0l0 po3unHHuKa (Man 1). ®nakonu 3
PO3YMHHMKOM MalOTh CHHIO CTpiuky. He BiipuBaiiTe CHHiMi KOBMA4YoK, NOKH He Oynere
npoindopMOBaHi 10 KiHLS.

5. OIHOI PYKOK TPUMaIOYH AJIBEWT B cucremi BAKCJDKEKT III, MinHO HaTHCHITH Ha
(hI1aKOH PO3UMHHMKA 3 HIIOro GOKY 70 THX Iip, IIOKK CHCTEMa TIOBHICTIO HE 3pyHHYEThCS, |
PO3YMHHMK CTiKaTMMe y (IakoH 3 AJIBEMT (Man. 2). He Haxuisiite cuCTeMY IOKH
nepenaya He Oy/e 3aBepLICHOIO.

6. IlepexonaiiTech, O Nepeiaya PO3UMHHMKA 3aBepiieHa. OOEpe)HO TOKPYTH, NMOKH BCs
pedyoBMHa He po3uMHUTbCA. IlepekoHaiiTech, 1O  MOPOIIOK AJIBEMT nosnicTio
PO3UMHAECTHCS, B iHIIOMY BHIIQAKy HE BECh PO3YMHEHMH pO3uMH Oyjle MPOXOAMTH Hepes
$inbTp mpucTpoto. [Ipenapar MBHIKO PO3YNHSAETBCS (AK MPABUIIO, ME HiX 32 XBHJIMHY)

TTic/ist po3Be/IeHHs PO3UUH OBUHEH OYTH YMCTHM, IPO3OPHM |
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3acTocyBaHHS
JloTpumyiiTech NpaBuil aCeNTUKA

Jlikapchki 3aco0u AN TIapeHTepabHOr0 3acTOCyBaHHA, IOBMHHI TIepeBipATHCh HAa HAsSBHICTH
TBEPAMX YACTOUOK, Ge3mocepe/Hbo, 10 BUKOPHCTAHHA, SKIIO e J03BOJISE PO3YMH 1 KOHTEHHEP.
TlOBMHEH 3aCTOCOBYBATHCH Ti/IbKU PO3OPHH i 6e30apBHUI PO3YMH.

1. Binkpuiit CUHIH KOBIIAYOK 3 BAKCJ/DKEKT I/ BAKCJDKEKT II1. He pabupaiiTe moBITPS Y
mnpuu. [IpyeHaiTe WIpyL 10 BAKCJDKEKT II// BAKCJDKEKT IIL.

2. TlepemepHiTh cucTeMy ((p1aKoH 3 KOHICHTPATOM mae GyTu 3Bepxy). HabepiTh KOHIEHTpAT y

[ITPHLL, TOBIILHO MOTATHYBLIA MOPIICHE.

Bix’eqnaiiTe WIMPHULL.

4. TlpuennaiiTe METENHUK TOJIKM 10 HINpHIA. BeeiTh BHYTpilIHBOBEHHO. [IpenapaT MOXHA
BBOJXMTH 3i mBHMAKicTIo He Ginbuie 10 M1 32 XBHJIMHY. Ilepen Ta mij 4yac BBEACHHS
npemnapary AJIBEUWT TpebGa BMMiproBaTH 4acToTy MYyJIBCY. TloBUHHO cTaTUCS CYTTEBE
[iBMINEHHS Y4aCTOTH IyIbCY, WO 3BMYAHHO IIBMAKO MHHAE TIpH 3HIKEHHI WBUIKOCTI
BBejIcHHS a00 TUMYACOBOMY nepepuBaHHi iH’ €Ki (1MBHCH ITynkT 4.4 14.8).

7. BIACHUK PEECTPALIIIHOT'O NOCBILYEHHSA

(O8]

bakcrep Al'

Inyctpimpacce 67

A-1221 BineHb

ABCTpist

8. HOMEP PEECTPAIIITHOT O TOCBLIYEHHA (b)
EU/1/03/271/001

EU/1/03/271/011

9. IATA IIEPIIOL PEECTPAILIII / IEPEPE€CTPAIIII

JlaTa nepuioro JileH3yBaHHs: 2 Oepesns 2004
Jlata ocTanHix 3miH: 2 Gepesns 2014

10 TATA OCTAHHbLOT'O IEPEIJISAAY TEKCTY

JletanbHa iHdopMallis mpo HeH nikapchKuil 3aci® 10CTYyNHa Ha caiiti €pporneiicbkoro Mem4HOro
AreHcTBa http://www.ema.europa.eu.




IHOOPMALIIS mpo 3acTocyBaHHS JIIKApbCKOTO Jlo PeecTpauiiiHoro nocigueHss
3aco0y Ne Bl p. .
/7 05 20/7
1. NAME OF THE MEDICINAL PRODUCT LA B OL6/02 /OF

ADVATE 1500 IU powder and solvent for solution for injection.

2.  QUALITATIVE AND QUANTITATIVE COMPOSITION

Each vial contains nominally 1500 IU human coagulation factor VIII (rDNA), octocog alfa. ADVATE
contains approximately 300 TU per ml of human coagulation factor VIII (rDNA), octocog alfa after
reconstitution.

The potency (International Units) is determined using the European Pharmacopoeia chromogenic
assay. The specific activity of ADVATE is approximately 4,000-10,000 IU/mg protein.

Octocog alfa (human coagulation factor VIII (tDNA)) is a purified protein that has 2332 amino acids.
It is produced by recombinant DNA technology in Chinese hamster ovary (CHO) cells. Prepared
without the addition of any (exogenous) human- or animal-derived protein in the cell culture process,
purification or final formulation.

Excipients with known effect:
0.45 mmol sodium (10 mg) per vial.

For the full list of excipients, see section 6.1.

3. PHARMACEUTICAL FORM
Powder and solvent for solution for injection.
Powder: White to off-white friable powder.
Solvent: Clea and colourless solution.

4. CLINICAL PARTICULARS

4.1 Therapeutic indications

Treatment and prophylaxis of bleeding in patients with haemophilia A (congenital factor VIII
deficiency). ADVATE is indicated in all age groups.

4.2 Posology and method of administration

Treatment should be initiated under the supervision of a physician experienced in the treatment of
haemophilia and with resuscitation support immediately available in case of anaphylaxis.

Posology
The dose and duration of the substitution therapy depend on the severity of the factor VIII deficiency,

on the location and extent of the bleeding and on the patient’s clinical condition.

The number of units of factor VIII is expressed in International Units (IU), which are related to the
WHO standard for factor VIII products. Factor VIII activity in plasma is expressed either as a
percentage (relative to normal human plasma) or in IUs (relative to the international standard for
factor VIII in plasma).

of normal human plasma.
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On demand treatment

The calculation of the required dose of factor VIII is based on the empirical finding that 1 [U factor
VIII per kg body weight raises the plasma factor VIII activity by 2 TU/dl. The required dose is
determined using the following formula:

Required units (IU) = body weight (kg) x desired factor VIII rise (%) x 0.5

In case of the following haemorrhagic events, the factor VIII activity should not fall below the given
plasma activity level (in % of normal or [U/dl) in the corresponding period. The following table 1 can
be used to guide dosing in bleeding episodes and surgery:

Table 1 Guide for dosing in bleeding episodes and surgery

Degree of haemorrhage/type Factor VIII level Frequency of doses (hours)/duration
of surgical procedure required (% or IU/dI) of therapy (days)

Haemorrhage

Early haemarthrosis, muscle 20 - 40 Repeat injections every 12 to 24 hours
bleeding or oral bleeding. ‘ (8 to 24 hours for patients under the

age of 6) for at least 1 day, until the
bleeding episode, as indicated by pain,
is resolved or healing is achieved.

More extensive haemarthrosis, 30 —-60 Repeat injections every 12 to 24 hours
muscle bleeding or haematoma. (8 to 24 hours for patients under the
age of 6) for 3 — 4 days or more until
pain and acute disability are resolved.

Life threatening haemorrhages. | 60 —100 Repeat injections every 8 to 24 hours
(6 to 12 hours for patients under the
age of 6) until threat is resolved.

Surgery
Minor 30 -60 Every 24 hours (12 to 24 hours for
Including tooth extraction. patients under the age of 6), at

least 1 day, until healing is achieved.
Major 80 —-100 Repeat injections every 8 to 24 hours

(pre- and postoperative) | (6 to 24 hours for patients under the
age of 6) until adequate wound healing,
then continue therapy for at least
another 7 days to maintain a factor VIII
activity of 30% to 60% (IU/dI).

The dose and frequency of administration should be adapted to the clinical response in the individual
case. Under certain circumstances (e.g. presence of a low-titre inhibitor), doses larger than those
calculated using the formula may be necessary.

During the course of treatment, appropriate determination of plasma factor VIII levels is advised to
guide the dose to be administered and the frequency of repeated injections. In the case of major
surgical interventions in particular, precise monitoring of the substitution therapy by means of plasma
factor VIII activity assay is indispensable. Individual patients may vary in their response to factor
VIII, achieving different levels of in vivo recovery and demonstrating different half-lives.

Prophylaxis e
For long-term prophylaxis against bleeding in patients with severe haemophilia A, the usualdps
are 20 to 40 TU of factor VIII per kg body weight at intervals of 2 to 3 days.
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Paediatric population

For on demand treatment dosing in paediatric patients (0 to 18 years of age) does not differ from adult
patients. In patients under the age of 6, doses of 20 to 50 IU of factor VIII per kg body weight 3 to 4
times weekly are recommended for prophylactic therapy.

Method of administration
ADVATE should be administered via the intravenous route. In case of administration by a non health
care professional appropriate training is needed.

The rate of administration should be determined to ensure the comfort of the patient up to a maximum
of 10 ml/min.

After reconstitution, the solution is clear, colourless, free from foreign particles and has a pH
of 6.7t0 7.3.

For instructions on reconstitution of the medicinal product before administration, see section 6.6.
4.3 Contraindications

Hypersensitivity to the active substance or to any of the excipients listed in section 6.1 or to mouse or
hamster proteins.

4.4  Special warnings and precautions for use

Hypersensitivity
Allergic type hypersensitivity reactions, including anaphylaxis, have been reported with ADVATE.

The product contains traces of mouse and hamster proteins. If symptoms of hypersensitivity occur,
patients should be advised to discontinue use of the product immediately and contact their physician.
Patients should be informed of the early signs of hypersensitivity reactions including hives,
generalised urticaria, tightness of the chest, wheezing, hypotension and anaphylaxis.

In case of shock, standard medical treatment for shock should be implemented.

Inhibitors

The formation of neutralising antibodies (inhibitors) against factor VIII is a known complication in the
management of individuals with haemophilia A. These inhibitors are usually [gG immunoglobulins
directed against the factor VIII procoagulant activity, which are quantified in Bethesda Units (BU) per
ml of plasma using the modified assay. In patients who develop inhibitors to factor VIII, the condition
may manifest itself as an insufficient clinical response. In such cases, it is recommended that a
specialised haemophilia centre be contacted. The risk of developing inhibitors is correlated to the
extent of exposure to factor VIII, the risk being highest within the first 20 exposure days, and to other
genetic and environmental factors. Rarely, inhibitors may develop after the first 100 exposure days.

Cases of recurrent inhibitor (low titre) have been observed after switching from one factor VIII
product to another in previously treated patients with more than 100 exposure days who have a
previous history of inhibitor development. Therefore, it is recommended to monitor all patients
carefully for inhibitor occurrence following any product switch.

In general, all patients treated with coagulation factor VIII should be carefully monitored for the
development of inhibitors by appropriate clinical observations and laboratory tests. If the expected
factor VIII activity plasma levels are not attained, or if bleeding is not controlled with an appropriate
dose, testing for factor VIII inhibitor presence should be performed. In patients with high levels of
inhibitor, factor VIII substitution therapy may not be effective and other therapeutic options should be
considered. The management of such patients should be directed by physicians with experlence m t
care of patients with haemophilia and factor VIII inhibitors. Z
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Catheter-related complications in treatment
If central venous access device (CVAD) is required, risk of CVAD-related complications including
local infections, bacteremia and catheter site thrombosis should be considered.

Excipient related considerations
After reconstitution this medicinal product contains 0.45 mmol sodium (10 mg) per vial. To be taken
into consideration by patients on a controlled sodium diet.

It is strongly recommended that every time ADVATE is administered to a patient, the name and batch
number of the product are recorded in order to maintain a link between the patient and the batch of the
medicinal product.

Paediatric population:
The listed warnings and precautions apply to both adults and children.

4.5 Interaction with other medicinal products and other forms of interaction

No interaction studies have been performed with ADVATE.

4.6  Fertility, pregnancy and lactation

Animal reproduction studies have not been conducted with factor VIII. Based on the rare occurrence
of haemophilia A in women, experience regarding the use of factor VIII during pregnancy and
breast-feeding is not available. Therefore, factor VIII should be used during pregnancy and breast-
feeding only if clearly indicated.

4.7  Effects on ability to drive and use machines

ADVATE has no influence on the ability to drive and use machines.

4.8 Undesirable effects

Summary of the safety profile

Clinical studies with ADVATE included 418 subjects with at least one exposure to ADVATE

reporting in total 93 adverse drug reactions (ADRs). The ADRs that occurred in the highest frequency
were development of neutralising antibodies to factor VIII (inhibitors), headache and fever.

Hypersensitivity or allergic reactions (which may include angioedema, burning and stinging at the
infusion site, chills, flushing, generalised urticaria, headache, hives, hypotension, lethargy, nausea,
restlessness, tachycardia, tightness of the chest, tingling, vomiting, wheezing) have been observed
rarely and may in some cases progress to severe anaphylaxis (including shock).

Development of antibodies to mouse and/or hamster protein with related hypersensitivity reactions
may be observed.

Patients with haemophilia A may develop neutralising antibodies (inhibitors) to factor VIIL If such
inhibitors occur, the condition will manifest itself as an insufficient clinical response. In such cases, it
is recommended that a specialised haemophilia centre be contacted.

Tabulated summary of adverse reactions

The following table 2 provides the frequency of adverse drug reactions in clinical trials and from
spontaneous reporting. The table is according to the MedDRA system organ classification (SOC and
Preferred Term Level).
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Frequency categories are defined according to the following convention: very common (= 1/10),
common (> 1/100 to < 1/10), uncommon (> 1/1,000 to < 1/100), rare (> 1/10,000 to < 1/1,000), very
rare (< 1/10,000), not known (cannot be estimated from the available data). Within each frequency
grouping, undesirable effects are presented in order of decreasing seriousness.

Table 2 Frequency of adverse drug reactions (ADRs) in clinical trials and from spontaneous reports
MedDRA Standard System Organ Class Adverse reaction Frequency®
Infections and infestations Influenza Uncommon
Laryngitis Uncommon
Blood and lymphatic system disorders Factor VIII inhibition® Common
Lymphangitis Uncommon
Immune system disorders Anaphylactic reaction Not known
Hypersensitivity® Not known
Nervous system disorders Headache Common
Dizziness Uncommon
Memory impairment Uncommon
Syncope Uncommon
Tremor Uncommon
Migraine Uncommon
Dysgeusia Uncommon
Eye disorders Eye inflammation Uncommon
Cardiac disorders Palpitations Uncommon
Vascular disorders Haematoma Uncommon
Hot flush Uncommon
Pallor Uncommon
Respiratory, thoracic and mediastinal Dyspnoea Uncommon
disorders
Gastrointestinal disorders Diarrhoea Uncommon
Abdominal pain upper Uncommon
Nausea Uncommon
Vomiting Uncommon
Skin and subcutaneous tissue disorders Pruritus Uncommon
Rash Uncommon
Hyperhidrosis Uncommon
Urticaria Uncommon
General disorders and administration site Pyrexia Common
conditions Peripheral oedema Uncommon
Chest pain Uncommon
Chest discomfort Uncommon
Chills Uncommon
Feeling abnormal Uncommon
Vessel puncture site haematoma Uncommon
Fatigue Not known
Injection site reaction Not known
Malaise Not known
Investigations Monocyte Count increased Uncommon
Coagulation factor VIII level decreased” Uncommon
Haematocrit decreased Uncommon
Laboratory test abnormal Uncommon
Injury, poisoning and procedural Post procedural complication Uncommon
complications Post procedural haemorrhage Uncommon
Procedural site reaction Uncommon

a) Calculated based on total number of patients who received ADVATE (418).
b)  The unexpected decrease in coagulation factor VIII levels occurred in one patient durin, ;‘3”;”‘; =N
continuous infusion of ADVATE following surgery (postoperative days 10-14). Hae é@ﬁm»w\ 5 N

rates returned to appropriate levels by postoperative day 15. Factor VIII inhibitor g
performed after completion of continuous infusion and at study termination were
c) ADR explained in the section below.
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Description of selected adverse reactions

Inhibitor Development

Inhibitor development in previously treated patients (PTPs) and in previously untreated patients
(PUPs) has been reported. For details refer to sections 5.1 (Pharmacological properties) and 4.4
(Special warnings and precautions for use).

ADRs specific to residues from the manufacturing process

Of the 229 treated patients who were assessed for antibodies to Chinese hamster ovary (CHO) cell
protein, 3 showed a statistically significant upward trend in titres, 4 displayed sustained peaks or
transient spikes and one patient had both but no clinical symptoms. Of the 229 treated patients who
were assessed for antibodies to murine IgG, 10 showed a statistically significant upward

trend, 2 displayed a sustained peak or transient spike and one patient had both. Four of these patients
reported isolated events of urticaria, pruritus, rash, and slightly elevated eosinophil counts amongst
repeated exposures to the study product.

Hypersensitivity
Allergic type reactions include anaphylaxis and have been manifested by dizziness, paresthesias, rash,
flushing, face swelling, urticaria, and pruritus.

Paediatric population
Other than the development of inhibitors in previously untreated paediatric patients (PUPs), and
catheter-related complications, no age-specific differences in ADRs were noted in the clinical studies.

Reporting of suspected adverse reactions

Reporting suspected adverse reactions after authorisation of the medicinal product is important. It
allows continued monitoring of the benefit/risk balance of the medicinal product. Healthcare
professionals are asked to report any suspected adverse reactions via the national reporting system

listed in Appendix V.

4.9 Overdose

No symptoms of overdose with recombinant coagulation factor VIII have been reported.

<P PHARMACOLOGICAL PROPERTIES

5.1 Pharmacodynamic properties
Pharmacotherapeutic group: antihaemorrhagics, blood coagulation factor VIII. ATC code: B02BD02.

The factor VIII/von Willebrand Factor complex consists of two molecules (factor VIII and von
Willebrand Factor) with different physiological functions. ADVATE contains recombinant
coagulation factor VIII (octocog alfa), a glycoprotein that is biologically equivalent to the factor VIII
glycoprotein found in human plasma.

Octocog alfa is a glycoprotein consisting of 2332 amino acids with an approximate molecular mass

of 280 kD. When infused into a haemophilia patient, octocog alfa binds to endogenous von Willebrand
Factor in the patient’s circulation. Activated factor VIII acts as a Cofactor for activated Factor IX,
accelerating the conversion of Factor X to activated Factor X. Activated Factor X converts
prothrombin to thrombin. Thrombin then converts fibrinogen into fibrin and a clot can be formed.
Haemophilia A is a sex-linked hereditary disorder of blood coagulation due to decreased levels of
factor VIII activity and results in profuse bleeding into joints, muscles or internal organs, either
spontaneously or as a result of accidental or surgical trauma. The plasma levels of factor VIII
increased by replacement therapy, thereby enabling a temporary correction of the factor VII
deficiency and correction of the bleeding tendency.
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Inhibitor Development

The immunogenicity of ADVATE was evaluated in previously treated patients. During clinical trials
with ADVATE in 233 paediatric and adult patients [paediatric patients (age 0 —16 years) and adult
patients (age over 16 years)] diagnosed with severe haemophilia A (factor VIII < 1%), with previous
exposure to factor VIII concentrates > 150 days for adults and older children and > 50 days for
children < 6 years of age, one patient developed a low-titre inhibitor (2.4 BU in the modified Bethesda
assay) after 26 exposure days to ADVATE. Follow-up inhibitor tests in this patient after withdrawal
from the study were negative. Across all studies, median exposure to ADVATE was 97.0 exposure
days per subject (range 1 to 709) for previously treated patients. The overall incidence of any factor
VIII inhibitor development (low or high) was 0.4% (1 of 233).

In the completed uncontrolled study 060103, 16 out of 45 (35.6%) of previously untreated patients
with severe haemophilia A (FVIII < 1%) and at least 25 EDs to FVIII developed FVIII inhibitors: 7
(15.6%) subjects developed high-titre inhibitors and 9 (20%) subjects developed low-titre inhibitors, 1
of which was also classified as a transient inhibitor.

Risk factors related to inhibitor development in this study included non-Caucasian ethnicity, family
history of inhibitors and intensive treatment at high dose within the first 20 EDs. In the 20 subjects
who had none of these risk factors there was no inhibitor development.

Data on Immune Tolerance Induction (ITI) in patients with inhibitors have been collected. Within a
sub-study of PUP-study 060103, ITI-treatments in 11 PUPs were documented. Retrospective chart
review was done for 30 subjects on ITI (study 060703) and collection of Registry data is on-going.

In study 060201 two long-term prophylaxis treatment schemes have been compared in 53 PTPs: an
individualized pharmacokinetic guided dosing regimen (within a range of 20 to 80 IU of factor VIII
per kg body weight at intervals of 72 + 6 hours, n=23) with a standard prophylactic dosing regimen
(20 to 40 IU/kg every 48 +6 hours, n=30). The pharmacokinetic guided dosing regimen (according to
a specific formula) was targeted to maintain factor VIII trough levels > 1% at the inter-dosing interval
of 72 hours. The data from this study demonstrate that the two prophylactic dosing regimens are
comparable in terms of reduction of bleeding rate.

The European Medicines Agency has waived the obligation to submit the results of studies with
ADVATE in all subsets of the paediatric population in haemophilia A (congenital factor VIII
deficiency) in "Immune Tolerance Induction (ITT) in patients with haemophilia A (congenital factor
VIII deficiency) who have developed inhibitors to factor VIII" and "treatment and prophylaxis of
bleeding in patients with hacmophilia A (congenital factor VIII deficiency)". (see section 4.2 for
information on paediatric use).

5.2 Pharmacokinetic properties

All pharmacokinetic studies with ADVATE were conducted in previously treated patients with severe
to moderately severe haemophilia A (baseline factor VIII <2%). The analysis of plasma samples was
conducted in a central laboratory using a one-stage clotting assay.

A total of 195 subjects with severe haemophilia A (baseline factor VIII < 1%) provided PK parameters
that were included in the Per-Protocol PK analysis set. Categories of these analyses for infants

(1 month to <2 years of age), children (2 to <5 years of age), older children (5 to <12 years of age),
adolescents (12 to <18 years of age), and adults (18 years of age and older) were used to summarize
PK parameters, where age was defined as age at time of PK infusion.

Table 3 Summary of Pharmacokinetic Parameters of ADVATE per Age Group with severe haemophilia A
(baseline factor VIII < 1%) R
Parameter (mean £ Infants Children Older Children Adolescents
standard deviation) (n=5) (n=30) (n=18) (n=33)
Total AUC 1362.1 £ 1180.0 £ 1506.6 +£530.0 | 1317.1 +438.6 ‘
(IU* h/dl) 311.8 432.7 /| j \
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Table 3 Summary of Pharmacokinetic Parameters of ADVATE per Age Group with severe haemophilia A
(baseline factor VIII < 1%)

Parameter (mean = Infants Children Older Children Adolescents Adults
standard deviation) (n=5) (n=30) (n=18) (n=33) (n=109)
Adjusted 22+0.6 1.8+0.4 20+0.5 2.1+0.6 22+0.6
Incremental

Recovery at Cmax

(IU/dL per IU/kg)*

Half-life (h) 90+1.5 9.6+1.7 11.8+3.8 12.1+3.2 12.9+4.3
Maximum Plasma 1105+ 90.8 £ 19.1 100.5 £ 25.6 107.6 £27.6 1113 £27.1
Concentration Post 30.2

Infusion (1U/dl)

Mean Residence 11.0+2.8 12.04-2.7 15.1+4.7 15.0+5.0 16.2 +£6.1
Time (h)

Volume of 0.4=0.1 0.5£0.1 0.5+£0.2 0.6+0.2 0.5:502
Distribution at

Steady State (dl/kg)

Clearance (ml/kg*h) 39+0.9 48<+15 3.8+1.5 41+1.0 3.6+12

* Calculated as (Cmax - baseline Factor VIII) divided by the dose in IU/kg, where Cmax is the maximal post-
infusion Factor VIII measurement.

The safety and haemostatic efficacy of ADVATE in the paediatric population are similar to that of
adult patients. Adjusted recovery and terminal half-life (t,,) was approximately 20% lower in young
children (less than 6 years of age) than in adults, which may be due in part to the known higher plasma
volume per kilogram body weight in younger patients.

Pharmacokinetic data with ADVATE on previously untreated patients are currently not available.
5.3  Preclinical safety data

Non-clinical data reveal no special hazard for humans based on studies of safety pharmacology, acute
toxicology, repeated dose toxicity, local toxicity and genotoxicity.

6. PHARMACEUTICAL PARTICULARS
6.1  List of excipients

Powder

Mannitol

Sodium chloride
Histidine

Trehalose

Calcium chloride
Trometamol
Polysorbate 80
Glutathione (reduced)

Solvent
Sterilised water for injections

6.2 Incompatibilities

In the absence of compatibility studies, this medicinal product must not be mixed with other medicinat
P A
products or solvents. 5

o
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6.3  Shelf life
2 years.

After reconstitution, from a microbiological point of view, the product should be used immediately.
However, chemical and physical in-use stability has been demonstrated for 3 hours at 25 °C.

During the shelf life, the product may be kept at room temperature (up to 25 °C) for a single period not
exceeding 6 months. The end of the 6 months storage at room temperature should be recorded on the
product carton. The product may not be returned to refrigerated storage again.

6.4 Special precautions for storage

Store in a refrigerator (2 °C — 8 °C).

Do not freeze.

ADVATE with BAXJECT II device: Keep the product vial in the outer carton in order to protect from
light.

ADVATE in BAXJECT III system: Keep the sealed blister in the outer carton in order to protect from
light.

For storage conditions after reconstitution of the medicinal product, see section 6.3.
6.5 Nature and contents of container

Both the powder vial and the vial containing 5 ml solvent are of type I glass closed with chlorobutyl
rubber stoppers. The product is provided in one of the following configurations:

- ADVATE with BAXJECT II device: Each pack contains a powder vial, a vial containing 5 ml
solvent and a device for reconstitution (BAXJECT II).

- ADVATE in BAXJECT III system: Each pack contains a ready to use BAXJECT III system in
a sealed blister (the powder vial and the vial containing 5 ml solvent are preassembled with the
system for reconstitution).

6.6 Special precautions for disposal and other handling

ADVATE is to be administered intravenously after reconstitution of the product.

The reconstituted solution should be inspected visually for any foreign particulate matter and/or
discoloration.

After reconstitution the solution should be clear, colourless and free from foreign particles.

Do not use solutions that are cloudy or have deposits.

- For administration the use of a luer-lock syringe is required.

- Use within three hours after reconstitution.

- Do not refrigerate the preparation after reconstitution.

- Any unused medicinal product or waste material should be disposed of in accordance with local
requirements.

Reconstitution with the BAXJECT II device

- For reconstitution use only the sterilised water for injections and the reconstitution device
provided in the pack.

- Do not use if the BAXJECT II device, its sterile barrier system or its packaging is damaged or
shows any sign of deterioration.

- Aseptic Technique should be used

from the refrigerator and let them reach room temperature (between 15 °C and
2. Wash your hands thoroughly using soap and warm water.
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Remove caps from powder and solvent vials.

Cleanse stoppers with alcohol swabs. Place the vials on a flat clean surface.

Open the package of BAXJECT II device by peeling away the paper lid without touching the

inside (Fig. a). Do not remove the device from the package. Do not use if the BAXJECT II

device, its sterile barrier system or its packaging is damaged or shows any sign of deterioration.

6. Turn the package over and insert the clear plastic spike through the solvent stopper. Grip the
package at its edge and pull the package off BAXJECT II (Fig. b). Do not remove the blue cap
from the BAXJECT II device.

T For reconstitution only the sterilised water for injections and the reconstitution device provided
in the pack should be used. With BAXJECT II attached to the solvent vial, invert the system so
that the solvent vial is on top of the device. Insert the white plastic spike through the ADVATE
powder stopper. The vacuum will draw the solvent into the ADVATE powder vial (Fig. c).

8. Swirl gently until all material is dissolved. Be sure that the ADVATE powder is completely

dissolved, otherwise not all reconstituted solution will pass through the device filter. The

product dissolves rapidly (usually in less than 1 minute). After reconstitution the solution should
be clear, colourless and free from foreign particles.

W B~ W

Fig. a Fig. b Fig. c
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Reconstitution with the BAXJECT III system
- Do not use if the lid is not completely sealed on the blister

i If the product is still stored in a refrigerator, take the sealed blister (contains powder and solvent
vials preassembled with the system for reconstitution) from the refrigerator and let it reach room
temperature (between 15 °C and 25 °C).

2, Wash your hands thoroughly using soap and warm water.
35 Open the ADVATE package by peeling away the lid. Remove the BAXJECT III system from
the blister.

4. Place the ADVATE on a flat surface with the solvent vial on top (Fig. 1). The solvent vial has a
blue stripe. Do not remove the blue cap until instructed in a later step.

5 With one hand holding the ADVATE in the BAXJECT III system, press down firmly on the
solvent vial with the other hand until the system is fully collapsed and the solvent flows down
into the ADVATE vial (Fig. 2). Do not tilt the system until the transfer is complete.

6. Verify that the solvent transfer is complete. Swirl gently until all material is dissolved. Be sure
that the ADVATE powder is completely dissolved, otherwise not all reconstituted solution will
pass through the device filter. The product dissolves rapidly (usually in less than 1 minute).
After reconstitution the solution should be clear, colourless and free from foreign particles.
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Administration
Use Aseptic Technique

Parenteral medicinal products should be inspected for particulate matter prior to administration,
whenever solution and container permit. Only a clear and colourless solution'should be used.

15 Remove the blue cap from BAXJECT II / BAXJECT III. Do not draw air into the syringe.
Connect the syringe to BAXJECT 11/ BAXJECT III.

2 Invert the system (the vial with the reconstituted solution has to be on top). Draw the

reconstituted solution into the syringe by pulling the plunger back slowly.

Disconnect the syringe.

4. Attach a butterfly needle to the syringe. Inject intravenously. The solution should be
administered slowly, at a rate as determined by the patient’s comfort level, not to exceed 10 ml
per minute. The pulse rate should be determined before and during administration of ADVATE.
Should a significant increase occur, reducing the rate of administration or temporarily
interrupting the injection usually allows the symptoms to disappear promptly (see
sections 4.4 and 4.8).

(5]

yA MARKETING AUTHORISATION HOLDER
Baxter AG
Industriestrasse 67

A-1221 Vienna

Austria

8. MARKETING AUTHORISATION NUMBER(S)

EU/1/03/271/004
EU/1/03/271/014

9. DATE OF FIRST AUTHORISATION/RENEWAL OF THE AUTHORISATION

Date of first authorisation: 02 March 2004
Date of latest renewal: 02 March 2014

10. DATE OF REVISION OF THE TEXT

Agency http://www.ema.europa.eu.

45



